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Summary of Test Result

Conformance Test Specifications

Report | Ref. Std. Description Limit Result
Clause | Clause
1.1.2 15.203 |Antenna Requirement FCC 15.203 Complied
31 15.207 |AC Power-line Conducted Emissions FCC 15.207 N/A
3.2 15.247(a) | 20dB Bandwidth N/A Complied
3.2 15.247(a) | Carrier Frequency Separation (ChS) ChS = BW g X2/3. Complied
3.3 15.247(a) | Number of Hopping Frequencies (N) N =15 Complied
3.4 15.247(a) | Time of Occupancy (Dwell Time) 0.4 s within 0.4 x N Complied
35 15.247(b) | RF Output Power Power [dBm] Complied
BR:21
EDR:21
3.6 15.247(d) | Emissions in Non-restricted Frequency Bands Non-Restricted Bands: Complied
> 20 dBc
3.7 15.247(d) | Emissions in Restricted Frequency Bands Restricted Bands: Complied
FCC 15.209
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Revision History
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1 General Description
1.1 Information
1.1.1 RF General Information
Band Mode BWch (MHz) Channel Number Nant
2.4-2.4835GHz BT-BR(1Mbps) 1 0-78[79] 1TX
2.4-2.4835GHz BT-EDR(2Mbps) 1 0-78[79] 1TX
2.4-2.4835GHz BT-EDR(3Mbps) 1 0-78[79] 1TX

*

* o o

Note:

2.4G is the 2.4GHz Band (2.4-2.4835GHz).
Bluetooth BR uses GFSK (1Mbps).

Bluetooth EDR uses a combination of 1/4-DQPSK(2Mbps) and 8DPSK (3Mbps)

BW(ch is the nominal channel bandwidth.

1.1.2 Antenna Information

Antenna Category

X

Integral antenna (antenna permanently attached)

X Temporary RF connector provided

[ ] No temporary RF connector provided
Transmit chains bypass antenna and soldered temporary RF connector provided for connected
measurement. In case of conducted measurements the transmitter shall be connected to the
measuring equipment via a suitable attenuator and correct for all losses in the RF path.

External antenna (dedicated antennas)

X] Single power level with corresponding antenna(s).

[] Multiple power level and corresponding antenna(s).

Antenna General Information

No. Ant. Cat. Ant. Type Model No. Gain (ggj
1 External PIFA MA231.LBC.002 2.84
2 Integral PCB DL-WFAK79377500 6.50
Note: The EUT has two antenna configurations.
Type 1: PCB antenna only supports 1 TX and Port 1 for emission.
Type 2: PIFA antenna only supports 1 TX and Port 1 for emission.
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TEL : 886-3-327-3456 Report Version : Rev. 01

FAX . 886-3-327-0973



SPORTON LAB. FCC Test Report

Report No. : FR6N1001AD

1.1.3 Type of EUT

Identify EUT

EUT Serial Number

N/A

Presentation of Equipment

X Production ; [] Pre-Production ; [] Prototype

Type of EUT

X | Stand-alone
]

Combined Equipment - Brand Name / Model No.:

Combined (EUT where the radio part is fully integrated within another device)

Host System - Brand Name / Model No.:

[] [Plug-in radio (EUT intended for a variety of host systems)

] |Other:

1.1.4 Mode Test Duty Cycle

Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
BT-BR(1Mbps) 0.748 1.261 2.901m 1k
BT-EDR(2Mbps) 0.787 1.04 2.746m 1k
BT-EDR(3Mbps) 0.778 1.09 2.748m 1k
1.1.5 EUT Operational Condition
Supply Voltage [] AC mains X DC
Type of DC Source (] External AC adapter |[X] DC Sourse (] Battery

1.1.6 EUT Operate Information

Items

Description

Operate Condition

X

Point-to-multipoint (P2M)

[] [Point-to-point (P2P)

1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
. 47 CFR FCC Part 15
¢ ANSI C63.10-2013

. Public Notice DA 00-705
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1.3 Testing Location Information
Testing Location
No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park, Kwei-Shan District, Tao Yuan
X |HWAYA | ADD City, Taiwan, R.O.C.
TEL 886-3-327-3456 FAX 886-3-327-0973
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-HY Ryan 24.5°C / 65% 09/Jan/2017
Radiated 03CHO02-HY Edwen 20.8°C / 55% 11/Jan/2017

Test site registered number [ 553509 ] with FCC.

1.4

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Measurement Uncertainty

Measurement Uncertainty
Test Item Uncertainty
AC power-line conducted emissions +2.3dB
Emission bandwidth, 6dB bandwidth 0.6 %
RF output power, conducted +0.1 dB
Power density, conducted +0.6 dB
Unwanted emissions, conducted 9 — 150 kHz +0.4 dB
0.15 - 30 MHz +0.4 dB
30 — 1000 MHz +0.6 dB
1-18 GHz +0.5dB
18 — 40 GHz +0.5dB
40 — 200 GHz N/A
All emissions, radiated 9 — 150 kHz +2.5dB
0.15 - 30 MHz +2.3dB
30 - 1000 MHz +2.6 dB
1-18 GHz +3.6 dB
18 — 40 GHz +3.8 dB
40 — 200 GHz N/A
Temperature +0.8 °C
Humidity 5 %
DC and low frequency voltages +0.9%
Time 1.4 %
Duty Cycle +0.6 %
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2 Test Configuration of EUT
2.1 Test Condition
RF Conducted Abbreviation Remark
TN,VN TN 20°C
- VN 24V
2.2 Test Channel Mode

Test Software Version

BtUSB_V18.12.12

Mode

Power Setting

BT-BR(1Mbps)

2402MHz

2440MHz

2480MHz

7
7
7

BT-EDR(2Mbps)

2402MHz

2440MHz

2480MHz

N~

BT-EDR(3Mbps)

2402MHz

2440MHz

2480MHz

N~ N
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2.3 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item

RF Output Power, 20dB Bandwidth, Carrier Frequency Separation (ChS),
Number of Hopping Frequencies (N), Time of Occupancy (Dwell Time),
Emissions in Non-restricted Frequency Bands

Test Condition

Conducted measurement at transmit chains

The Worst Case Mode for Following Conformance Tests

Tests ltem

Emissions in Restricted Frequency Bands

Test Condition

Radiated measurement

User Position

EUT will be placed in fixed position.

EUT will be placed in mobile position and operating multiple positions.

EUT will be a hand-held or body-worn battery-powered devices and
operating multiple positions.

Operating Mode < 1GHz

1. DC Sourse

Operating Mode > 1GHz

1. PCB+PCB Mode

XXX OX|O

2. PCB+PIFA Mode

Orthogonal Planes of
EUT

X Plane Y Plane Z Plane

Worst Planes of EUT Y
2.4 Accessories and Support Equipment
Specification of Accessory
A cable MDR 50P/BNC+Audio Jack*3+USB-A+D-SUB 9P Model Name |1700019307
Note: Regarding to more detail and other information, please refer to user manual.
Support Equipment - RF Conducted
No. Equipment Brand Name Model Name
Support Equipment - Radiated Emission

No. Equipment Brand Name Model Name
SPORTON INTERNATIONAL INC. Page No. 1 90f24
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2.5 Test Setup Diagram

Test Setup Diagram - Radiated Test (below 1GHz)- Mode 1

AC Mains
1 2
DC
EUT Source
L]
1.DC Power line, 10m, Non-shielding
2.AC Power line, 1.8m, Non-shielding

Turn table

Test Setup Diagram - Radiated Test(above 1GHz)- Mode 2

AC Mains
1
2
3 alc
DC
EUT Source
PIFA
Turn table
1.DC Power line, 10m, Non-shielding
2.AC Power line, 1.8m, Non-shielding
3.RF Cable, 3.55m, Non-shielding
4.RF Cable, 3.55m, Non-shielding
5.RF Cable, 3.55m, Non-shielding
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3 Transmitter Test Result
3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *

0.5-5 56 46

5-30 60 50

Note 1: * Decreases with the logarithm of the frequency.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

= Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.

3.1.4 Test Setup

AC Power-line Conducted Emissions

)
5
///
ocm
) Bonced o Grounplane -
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3.1.5 Test Result of AC Power-line Conducted Emissions

Please refer to Part 15.207(c) clause 2.3 which states, “Measurements to demonstrate compliance with the
conducted limits are not required for devices which only employ battery power for operation and which do not
operate from the AC power lines or contain provisions for operation while connected to the AC power lines”.

Therefore, for this device, AC Power Line Conducted Emissions investigation is not required.
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3.2 20dB Bandwidth and Carrier Frequency Separation
3.2.1 20dB Bandwidth and Carrier Frequency Separation Limit

20dB Bandwidth and Carrier Frequency Separation Limit for Frequency Hopping Systems

X] 2400-2483.5 MHz Band:

[ 1 N=275and ChS 2 MAX (20 dB bandwidth, 25 kHz).

[XI N=215and ChS = MAX (20 dB bandwidth x 2/3, 25 kHz).

N: Number of Hopping Frequencies; ChS: Hopping Channel Separation

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

XI Refer as ANSI C63.10, clause 6.9.2 for 20 dB bandwidth measurement.

X] Refer as ANSI C63.10, clause 7.8.2 for carrier frequency separation measurement.

X For conducted measurement.

XI The EUT supports single transmit chain and measurements performed on this transmit chain.

[] The EUT supports diversity transmitting and the results on transmit chain port 1 is the worst case.

3.2.4 Test Setup

20dB Bandwidth and Carrier Frequency Separation

[

Spectrum
Analyzer

3.2.5 Test Result of 20dB Bandwidth and Carrier Frequency Separation
Refer as Appendix A.
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3.3 Number of Hopping Frequencies

3.3.1 Number of Hopping Frequencies Limit

Number of Hopping Frequencies Limit for Frequency Hopping Systems

X] 2400-2483.5 MHz Band:

[ 1 N=275and ChS 2 MAX (20 dB bandwidth, 25 kHz).

[XI N=215and ChS = MAX (20 dB bandwidth x 2/3, 25 kHz).

N: Number of Hopping Frequencies; ChS: Hopping Channel Separation

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

X Refer as ANSI C63.10, clause 7.8.3 for number of hopping frequencies measurement.

X For conducted measurement.

XI The EUT supports single transmit chain and measurements performed on this transmit chain.

[] The EUT supports diversity transmitting and the results on transmit chain port 1 is the worst case.

3.3.4 Test Setup

Number of Hopping Frequencies

[ e

Spectrum
Analyzer

3.3.5 Test Result of Number of Hopping Frequencies
Refer as Appendix B
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3.4 Time of Occupancy (Dwell Time)
3.4.1 Time of Occupancy (Dwell Time) Limit

Time of Occupancy (Dwell Time) Limit for Frequency Hopping Systems

X] 2400-2483.5 MHz Band: Dwell time < 0.4 second within 0.4 x N

N: Number of Hopping Frequencies

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

X Refer as DA-00-705 for dwell time measurement.

X Bluetooth ACL packets can be 1, 3, or 5 time slots. Following as dwell time. Operate DH5 at maximum
dwell time and maximum duty cycle.

X The DH1 packet can cover a single time slot. A maximum length packet has duration of 1 time
slots. The hopping rate is 1600 hops/second so the maximum dwell time is 1/1600 seconds, or
0.625ms. DH1 Packet permit maximum 1600/ 79 /2 = 10.12 hops per second in each channel
(1 time slot RX, 1 time slot TX). So, the dwell time is the time duration of the pulse times
10.12 x 31.6 = 320 within 31.6 seconds.

XI The DH3 packet can cover up to 3 time slots. A maximum length packet has duration of 3 time
slots. The hopping rate is 1600 hops/second so the maximum dwell time is 3/1600 seconds, or
1.875ms. DH3 Packet permit maximum 1600/ 79 / 4 = 5.06 hops per second in each channel
(3 time slots TX, 1 time slot RX). So, the dwell time is the time duration of the pulse times
5.06 x 31.6 = 160 within 31.6 seconds.

X] The DH5 packet can cover up to 5 time slots. Operate DH5 at maximum dwell time and maximum
duty cycle. A maximum length packet has duration of 5 time slots. The hopping rate is 1600
hops/second so the maximum dwell time is 5/1600 seconds, or 3.125ms. DH5 Packet permit
maximum 1600/ 79 / 6 = 3.37 hops per second in each channel (5 time slots TX, 1 time slot RX).
So, the dwell time is the time duration of the pulse times 3.37 x 31.6 = 106.6 within 31.6 seconds

X For conducted measurement.

X The EUT supports single transmit chain and measurements performed on this transmit chain.

[l The EUT supports diversity transmitting and the results on transmit chain port 1 is the worst case.

3.4.4 Test Setup

Time of Occupancy (Dwell Time)

[

Spectrum
Analyzer

3.4.5 Test Result of Time of Occupancy (Dwell Time)
Refer as Appendix C
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3.5 RF Output Power
3.5.1 RF Output Power Limit

RF Output Power Limit for Frequency Hopping Systems

Maximum Peak Conducted Output Power Limit

X] 2400-2483.5 MHz Band:

[l For Hopping Channel: N = 75

[ If Grx < 6 dBi, then Poy < 30 dBm (1 W)

|:| If Gix>6 dBi, then Pou =30 - (GTX - 6) dBm

X For Hopping Channel: N = 15

X If Gry < 6 dBi, then Poy < 21 dBm (0.125 W)

I:l If GTX >6 dB|, then POut =21- (GTX - 6) dBm

e.i.r.p. Power Limit:

X 2400-2483.5 MHz Band:

[l For Hopping Channel: N = 75 - Pg;, < 36 dBm (4 W)

XI For Hopping Channel: N = 15 - P, < 27 dBm (0.5 W)

Grx = the maximum transmitting antenna directional gain in dBi.
Peirp = €.1.1.p. Power in dBm.

N: Number of Hopping Frequencies

ChS: Hopping Channel Separation

3.5.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.5.3 Test Procedures

Test Method

X] Maximum Peak Conducted Output Power

[ ] Refer as DA 00-705, spectrum analyzer for peak power.

X Refer as DA 00-705, peak power meter for peak power.

[] Referas ANSI C63.10, clause 11.9.1.3) for peak power meter.

[] Referas ANSI C63.10, clause 11.9.1.1) for spectrum analyzer - (RBW = EBW).

X For conducted measurement.

X The EUT supports single transmit chain and measurements performed on this transmit chain.

[] The EUT supports diversity transmitting and the results on transmit chain port 1 is the worst case.

SPORTON INTERNATIONAL INC. Page No.
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3.5.4 Test Setup

RF Output Power (Peak Power Meter)

EUT

Power Meter

3.5.5 Test Result of Maximum Peak Conducted Output Power
Refer as Appendix D

3.5.6 Test Result of Maximum Average Conducted Output Power
Refer as Appendix D
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3.6 Emissions in Non-restricted Frequency Bands

3.6.1 Emissions in Non-restricted Frequency Bands Limit

Un-restricted Band Emissions Limit

RF output power procedure Limit (dB)
Peak output power procedure 20
Average output power procedure 30

Note 1: If the peak output power procedure is used to measure the fundamental emission power to
demonstrate compliance to requirements, then the peak conducted output power measured within
any 100 kHz outside the authorized frequency band shall be attenuated by at least 20 dB relative to
the maximum measured in-band peak PSD level.

Note 2: If the average output power procedure is used to measure the fundamental emission power to
demonstrate compliance to requirements, then the power in any 100 kHz outside of the authorized
frequency band shall be attenuated by at least 30 dB relative to the maximum measured in-band
average PSD level.

3.6.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.6.3 Test Procedures

Test Method — General Information

The average emission levels shall be measured in [duty cycle = 98 or duty factor].

X
X Refer as ANSI C63.10, clause 6.10.3 bandedge testing shall be performed at the lowest frequency
channel and highest frequency channel within the allowed operating band.

X For the transmitter unwanted emissions shall be measured using following options below:

XI For unwanted emissions into non-restricted bands. Peak conducted output power measured within
any 100 kHz outside the authorized frequency band shall be attenuated by at least 20 dB relative
to the maximum measured in-band peak PSD level.

XI For unwanted emissions into restricted bands.

X Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW). VBW = 1/T, where T is pulse time.

[l Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions.

X Refer as ANSI C63.10, clause 11.11.3 measurement procedure peak limit.

X For the transmitter bandedge emissions shall be measured using following options below:

XI Refer as ANSI C63.10, clause 6.10 for band-edge testing.

[l Referas ANSI C63.10, clause 6.10.6.2 for marker-delta method for band-edge measurements.

X Refer as ANSI C63.10, clause 7.8.6 for band-edge testing into non-restricted bands.

X] Refer as ANSI C63.10, clause 6.6 for radiated emissions and test distance is 3m.
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3.6.4 Test Setup
Emissions in Non-restricted Frequency Bands
[mj - EUT
Spectrum
Analyzer
3.6.5 Test Result of Emissions in Non-restricted Frequency Bands
Refer as Appendix E
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3.7

Emissions in Restricted Frequency Bands

3.7.1 Emissions in Restricted Frequency Bands Limit

Restricted Band Emissions Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to

be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance

closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of

the EUT.

3.7.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.7.3 Test Procedures

Test Method — General Information

X

Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

The average emission levels shall be measured in [duty cycle = 98 or duty factor].

XX

For the transmitter unwanted emissions shall be measured using following options below:

XI Refer as DA 00-705, for spurious radiated emissions. The dwell time per channel of the hopping
signal is less than 100 ms, then the reading obtained with the 10 Hz VBW may be further adjusted
by a “duty cycle correction factor”, derived from 20log (dwell time/100 ms)

[l Forunwanted emissions into non-restricted bands. Peak conducted output power measured within
any 100 kHz outside the authorized frequency band shall be attenuated by at least 20 dB relative
to the maximum measured in-band peak PSD level.

X For unwanted emissions into restricted bands.

X Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW). VBW = 1/T, where T is pulse time.

[] Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions.

X Refer as ANSI C63.10, clause 11.12.2.4 measurement procedure peak limit.

X Refer as ANSI C63.10, clause 11.12.2.3 measurement procedure Quasi-Peak limit.

For radiated measurement.

XI Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

XI Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

X Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 3m.

The any unwanted emissions level shall not exceed the fundamental emission level.

XX

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value
has no need to be reported.
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3.7.4 Test Setup

Transmitter Spurious and Out of Band Emissions (9 kHz - 30 MHz)

Semi Anechoic Chamber

Loop
Antenna

A

|
|

]

antenna.

[
sy

Spectrum
Analyzer

Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated loop

Transmitter Radiated Unwanted Emissions (below 1GHz)

Semi Anechoic Chamber

VIR VORI VOVSIIIrY VOOSeeY

Radio
Absorbing
Material

Antenna | l
4m

-

Spectrum
Analyzer

Metal Ground Plane ]

Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a calibrated
bi-log antenna.
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Transmitter Radiated Unwanted Emissions (above 1GHz)

Semi Anechoic Chamber

SINKRALLLE SSNNRAALCT SN ALLLE SN Addde

Radio
Absorbing

Material T 7T

bore sight
Antenna ‘

1m i ghss '
p—|
s [
Max. 0.3m d 2 o

Analyzer

Electric field tests shall be performed in the frequency range of 1 GHz to 10th harmonic of highest
fundamental frequency or 40 GHz using a calibrated horn antenna.

3.7.5 Transmitter Radiated Unwanted Emissions (Below 30MHz)

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported. Any spurious which has more than 20 dB of margin compared to the applicable
limit is not necessarily reported.

3.7.6 Transmitter Radiated Unwanted Emissions
Refer as Appendix F

SPORTON INTERNATIONAL INC. Page No. 1 23 0f 24
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973



SPORTON LAB. FCC Test Report Report No. : FR6N1001AD

4 Test Equipment and Calibration Data

Instrument for Radiated Test

Instrument Manufacturer Model No. Serial No. Spec. Calibration Calibration Due

Date Date
Spectrum R&S FSP40 100593 9KH?z - 40GHz 26/0ct/2016 25/0ct/2017
Analyzer
3m Semi SIDT
Anecho FRANKONIA SAC-3M 03CHO2-HY 30MHz-1GHz 3M 03/Jun/2016 02/Jun/2017
Amplifier Agilent 8447D 2044A11149 100KHz-1.3GHz 01/Juli2016 30/Jun/2017
Amplifier Agilent 84498 3008A02373 1GHz-26.5GHz 02/Sep/2016 | 01/Sep/2017
Horn Antenna SCHWQRZBEC BBHA9120D BBI;?BGZL:;ZOD 1GHz-18GHz 22/Apr/2016 21/Apr/2017
Horn Antenna SCHW’QRZBEC BBHA9170 | BBHA9170154 |  18GHz-40GHz 29/Jan/2016 |  28/Jan/2017
Bilog Antenna | SCHAFFNER CBL6112B 2723 30MHz-1GHz 01/0ct/2016 30/Sep/2017
Loop Antenna TESEQ HLA 6120 31244 9KHz-30MHz 02/Feb/2015 01/Feb/2017
DC Power G.W. GPS-3030DD | GEN865896 DC OV ~ 30V 14/Jan/2016 13/Jan/2017
Source
RF Cable-high SUHNER | SUCOFLEX106 | MY17173/4 1GHz ~ 40GHz 03/Mar/2016 02/Mar/2017
RF Cable-R03m Jye Bao RG142 CB021 9kHz ~ 1GHz 05/Nov/2016 04/Nov/2017

Instrument for Conducted Test

Instrument Manufacturer Model No. Serial No. Spec. Calibration Calibration Due

Date Date

Spectrum R&S FSV 40 101500 9kHz~40GHz 12/May/2016 | 11/May/ 2017
Analyzer

Power Sensor Anritsu MA2411B 917017 300MHz ~ 40GHz 04/Feb/2016 03/Feb/2017

Power Meter Anritsu ML2495A 949003 300MHz ~ 40GHz 04/Feb/2016 03/Feb/2017

Signal R&S SMR40 100116 10MHz ~ 40GHz 21/Juli2016 20/Jul/2017
Generator

Dgozcr’c"‘éer G.W. GPS-3030DD | GENB65896 DC OV ~ 30V 14/Jan/2016 | 13/Jan/2017

HUBER+SUHN | SUCOFLEX_10

RF Cable-0.2m MY10709/4 30MHz ~ 26.5GHz 02/0ct/2016 01/Oct/2017

ER 4
RF Cable-0.2m HUBEEESUHN SUC°F4LEX—1O MY10710/4 | 30MHz ~26.5GHz | 02/0ct/2016 | 01/Oct/2017
RF Cable-0.5m HUBEEESUHN SUCOF4LEX—1O MY10713/4 | 30MHz~265GHz | 02/0cti2016 | 01/0ct/2017
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EBW-FS Result

Appendix A.1

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (H2) (Hz) (Hz)
BT-BR(1Mbps) - -
2.4-2.4835GHz 996.25k 903.298k 903kF1D 965k 895.802k
BT-EDR(2Mbps) - -
2.4-2.4835GHz 1.28M 1.196M 1M20G1D 1.279M 1.192M
BT-EDR(3Mbps) - -
2.4-2.4835GHz 1.26M 1.201M 1M20G1D 1.253M 1.196M
Max-N dB = Maximum 20dB down bandwidth; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 20dB down bandwidth; Min-OBW = Minimum 99% occupied bandwidth;
Result
Mode Result Limit Port 1-N dB Port 1-OBW
(Hz) (Hz) (Hz)
BT-BR(1Mbps) -
2402MHz Pass Inf 996.25k 899.55k
2440MHz Pass Inf 971.25k 903.298k
2480MHz Pass Inf 965k 895.802k
BT-EDR(2Mbps) -
2402MHz Pass Inf 1.28M 1.193M
2440MHz Pass Inf 1.279M 1.196M
2480MHz Pass Inf 1.279M 1.192M
BT-EDR(3Mbps) -
2402MHz Pass Inf 1.26M 1.201M
2440MHz Pass Inf 1.253M 1.196M
2480MHz Pass Inf 1.26M 1.196M
Port X-N dB = Port X 20dB down bandwidth; Port X-OBW = Port X 99% occupied bandwidth;
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EBW:Band:2.4G;BT-BR;BWch:1MHz;Ns=:1;Nant:1;Ch:2402MHz, TN.VN

Ch Freq 0- Ch Freq
2402GHz 0 2402GHz
Span ) Span
2.5MHz a0+ 2.5MHz
REW REW
10kHz -30- 10kHz
VBW VBW
30kHz -40+ 30kHz
Sweep Time Sweep Time
100ms =1 100ms
Detector Type 60~ Detector Type
Peak Sample
F 1 70 | ' ! ! | 80 | - ' ' ! |
Portl | 2.40075G 24015G 2.402G 24025G 240325G 2400756 24015G 2.402G 24025G 240325G
20dB{Hz)  FI-20dB(Hz] Fh-20dB(Hz) OBW(Hz)  FI-OBW{Hz) Fh-OBW(Hz) Limit(Hz)  Port
996.25k 2401516G | 24025136 899.55k 2401551G | 2402451G  Inf 1
EBW:Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz,TN.VN
Ch Freq 0- Ch Freq 0-
244GHz 244GHz
10 10
Span Span
2.5MHz 20~ 2.5MHz 20~
REW REW
30
10kHz -30 - 10kHz
VBW VBW -40 -
30kHz -40- 30kHz ©
Sweep Time Sweep Time :
100ms = 100ms 60~
Detector Type Detector Type
60 - -0
Peak Sample
I 1 -70-, | | | 1 | -B0-, I | | | 1 |
Port1 | 243875G 24395G 244G 2.4405G 244125G 2438756 24395G 244G 2.4405G 2.44125G
20dB(Hz)  FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz) @ FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
971.25k 2439506G | 24404786 903.298k 2439548G | 2440451G  Inf 1
EBW;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1,Ch:2480MHZz, TN.VN
Ch Freg 0- Ch Freg 0-
248GHz d 248GHz 10+
Span Span
2.5MHz 30~ 2.5MHz =14
RBW RBW
30
10kHz -30] 10kHz
VBW VBW -40 -
30kHz 40 30kHz w
Sweep Time Sweep Time :
100ms 504 100ms 50 -
Detector Type Detector Type
-60 - 70
Peak Sample
I 1 -70-, | 1 | 1 | 80, I 1 1 | 1 |
Portl |/ 247875G 24795G 248G 24805G 2481256 2478756 24795G 248G 24805G 2481256
20dB{Hz)  FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
965k 2479509G | 2480474G 895802k 2479553G | 2480449G  Inf 1
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SPORTON LAB.

Appendix A.1

EBW:Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;,Ch:2402MHz,TN,VN

Ch Freq 0- Ch Freq 0-
24026Hz = 24026Hz =
5 -10- -10-
pan Span
2.5MHz bl 2.5MHz bl
RBW = RBW =
25 25
20kHz 20kHz
-30 -30
VBW VBW
100kH = 100kH =
= -40- = -40-
Sweep Time 45 Sweep Time 45
100ms 50| 100ms 50|
Detector Type 55 Detector Type 55
Peak 60 - Sample 60 -
r 1| s ‘ ; . — R - oy ; - —
Portl | 2.40075G 2.4015G 24026 240256 2.40325G 2400756 2.4015G 24026 240256 2403256
20dB(Hz) FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz) FI-OBW{Hz) Fh-OBWi{Hz) Limit{Hz) Port
1.28M 2401368G 24026486 1.193M 2401402G  2402595G  Inf 1
EBW:Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;,Ch:2440MHzTN,VN
Ch Freq 0- Ch Freq 0-
244GHz 3- 244GHz =9
Span -10- Span =19
2.5MHz -15- 2.5MHz <59
RBW -20- RBW 'i ]
20kHz -25- 20kHz 20
VBW =30 VBW 35
100kHz -35- 100kHz 10-
Sweep Time -40 - Sweep Time 45
100ms -45 - 100ms 50+
Detector Type 50 - Detector Type 55+
Peak 55| Sample 60 -}
: : -m_l I 1 1 1 I ) ) -65_I I I 1 1 1 I
Portl | "™ 2438756 24395G 244G 24405G 2.44125G 2438756 24395G 244G 24405G 2.44125G
20dB(Hz) FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz) FI-OBW{Hz) Fh-OBW(Hz) Limit{Hz) Port
1.279M 24393666 2440645G  1.196M 2439399G  2.440595G | Inf 1
EBW:Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1,Ch:2480MHz;TN.VN
Ch Freg 0- Ch Freg 0- ]
248GHz =9 248GHz =9 :
-10- -10- T
Span Span XY
25MHz ol 25MHz ol .
RBW bl RBW bl
-25-1 -25-1 :
20kHz 20kHz I
-30- -30- :
VBW VBW |
100kH =y 100kH =y |
- el - el |
Weep lime 45- Weep lime 45- :
100ms 50| 100ms 50| :
Detector Type 55 Detector Type 55
Peak 60 Sample 50 |
r 7 65 | 1 | 1 | ) ) 65 I : | 1 1 1 |
Portl |/ 2478756 24795G 248G 248056 2481256 2478756 24795G 248G 248056 2481256
20dB(Hz) FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz) FI-OBW({Hz) Fh-OBW(Hz) Limit(Hz) Port
1.279M 2479366G  2480645G  1.192M 2479402G  2480593G  Inf 1
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EBW-FS Result

Appendix A.1

EBW:Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;,Ch:2402MHzTN,VN

( Ch Freq 0- Ch Freq 0-
24026Hz = 24026Hz =
Span =19 Span =19
2.5MHz bl 2.5MHz bl
RBW = RBW =
20kHz = 0kHz =
VEW < VEW <
-35- -35-
100kHz e 100kHz e
Sweep Time 45 Sweep Time 45
100ms 50| 100ms 50|
Detector Type 55 Detector Type 55
Peak 60 - Sample 60 -
: S| 65 ‘ , , — 65~ |, ‘ , - I
Port1 W I\ 2.40075G 2.4015G 24026 240256 2.10315(? { 2400756 2.4015G 24026 240256 2.10315(?
20dB(Hz) FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz) FI-OBW{Hz) Fh-OBWi{Hz) Limit{Hz) Port
1.26M 2401356G  2402616G  1.201M 2401393G 24025936 Inf 1
EBW;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz; TN.VN
[ Ch Freq [0 [ Ch Freq [0
244GHz 3- 244GHz =9
Span -10- Span =19
2.5MHz -15- 2.5MHz <59
RBW -20- RBW =1
20kHz 25 20kHz = g
vBW 30- vBW jg 1
100kHz -35- 100kHz 0~ :
Sweep Time -40 - Sweep Time 45 ;
100ms -45 - 100ms 50+ :
Detector Type 50 - Detector Type 55+ :
Peak 55| Sample 60 - :
: S| e0- ‘ , , il 65 . , , I
Port1 W I 2438756 24395G 244G 24405G 2.44125G 2438756 24395G 244G 24405G 2.44125G
20dB(Hz) FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz) FI-OBW{Hz) Fh-OBW(Hz) Limit{Hz) Port
1.253M 24393596 2440611G  1.196M 24393976 2.440592G | Inf 1
EBW:Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1,Ch:2480MHz;TN.VN
[ Ch Freg [ 0- [ Ch Freg [ 0-
248GHz 5- 248GHz =9
Span 10+ Span <19
25MHz 154 25MHz ol
RBW -20- RBW bl
20kHz 25 20kHz i ]
VBW -30- VBW ==
100kHz -35] 100kHz -
Sweep Time -40- Sweep Time 45
100ms 45! 100ms 50|
Detector Type 50 - Detector Type 55
Peak 55| Sample 50
- S| -60- ‘ I I ) T ‘ I I I—
Portl W I 2478756 24795G 248G 248056 2481256 { 2478756 24795G 248G 248056 2.48125(?
20dB(Hz) FI-20dB(Hz) Fh-20dB(Hz) OBW(Hz) FI-OBW({Hz) Fh-OBW(Hz) Limit(Hz) Port
1.26M 2479355G  2480615G  1.196M 2479395G  2480591G  Inf 1
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Summary
Mode Max-Space Min-Space
(H2) (Hz)
BT-BR(1Mbps) - -
2.4-2.4835GHz 1.0035M 999k
BT-EDR(2Mbps) - -
2.4-2.4835GHz 1.0005M 999k
BT-EDR(3Mbps) - -
2.4-2.4835GHz 1.002M 999k
Result
Mode Result Fl Fh Ch.Space Limit
(H2) (H2) (Hz) (Hz)
BT-BR(1Mbps) - - -
2402MHz Pass 2.401993G 2.402992G 999k 663.5025k
2440MHz Pass 2.439993G 2.440997G 1.0035M 646.8525k
2480MHz Pass 2.478995G 2.479995G 1.0005M 642.69k
BT-EDR(2Mbps) - - -
2402MHz Pass 2.401995G 2.402994G 999k 832.5k
2440MHz Pass 2.439995G 2.440995G 1.0005M 851.814k
2480MHz Pass 2.478995G 2.479995G 1.0005M 851.814k
BT-EDR(3Mbps) - - -
2402MHz Pass 2.401996G 2.402995G 999k 839.16k
2440MHz Pass 2.439995G 2.440995G 1.0005M 834.498k
2480MHz Pass 2.478993G 2.479995G 1.002M 839.16k
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Channel Separation;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2.402G/2.403GHZzTN,VN

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2401G 24012G 2.4014G 24016G 240186 2402G 24022G 2.4024G 24026G 2.4028G 2.403G 24032G 24034G 24036G 2.4038G 2404G

= Portl [~/
-10- p R
Ch Freq
15
2402G/2.403G
-20- Span
-25- 3MHz
-30- REBW
30kHz
_35 |
VBW
=09 100kHz
-45- Sweep
50— 100ms
Detector
_55 =

Peak

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2439G 24392G 2.4394G 243966 243986 244G 244026 2.4404G 244066 244086 2.441G 244126 2.4414G 244166 2.4418G 24426

Fl{Hz) Fh{Hz) Ch.Space(Hz)  Limit(Hz)
24019935 2.402992G 999k 663.5025k
Channel Separation;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2.44G/2.441GHz,TN,VN
= Portl [~/
-10- . N
Ch Freq
-15-
244G/2441G
-20- Span
_75- 3MHz
30| REW
30kHz
_35 |
VBW
=03 100kHz
-45- Sweep
50— 100ms
Detector
_55 =

Peak

.

| 1 1 1 1 | 1 1 1 1 1 1 1 1 1 |
2478G 24782G 2.4784G 247866 24788G 2479G 24792G 2.4794G 24796G 2.4798G 248G 248026 2.4804G 24806G 2.4808G 2481G

Fl{Hz) Fh{Hz) Ch.Space(Hz)  Limit(Hz)
2.439393G 2.440997G 1.0035M 646.8525k
Channel Separation;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Mant:1;Ch:2.48G/2.479GHz,TN.VN
=7 Portl [/
-10- p .
Ch Freg
_15 |
248G/2479G
-20- Span
-25- 3MHz
-3 REBW
30kHz
_35 |
VBW
=09 100kHz
-45- Sweep
50| 100ms
Detector
_55 =

Peak

\

FliHz)
2.478395G

Fh(H
2479

Lirit{Hz)
642,69k

7}
995G

Ch.Space(Hz)
1.0005M
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SPORTON LAB.

Channel Separation-FS Result Appendix A.2

Channel Separation;Band:2.4G;BT-EDR2;BW<ch:1MHz;Nss:1;Nant:1;Ch:2.402G/2.403GHz;TN,VN

= Portl [~/
-10- p R
Ch Freq
15
2402G/2.403G
-20- Span
-25- 3MHz
-30- REBW
30kHz
_35 |
VBW
=09 100kHz
-45- Sweep
50— 100ms
Detector
_55 =

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2401G 24012G 2.4014G 24016G 2.4018G 2.402G 2.4022G 2.4024G 2.4026G 2.4028G 2403G 24032G 2.4034G 2.4036G 2.4038G 2404G | Peak

Fl{Hz) Fh{Hz) Ch.Space(Hz)  Limit(Hz)
24019955 24029945 999k 8325k
Channel Separation;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:2.44G/2.441GHz,TN,VN
= Portl [~/
-10- . N
Ch Freq
-15-
244G/2441G
-20- Span
_75- 3MHz
30| REW
30kHz
_35 |
VBW
=03 100kHz
-45- Sweep
50— 100ms
Detector
_55 =

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2439G 243926 2.4304G 24396G 2.4308G 244G 244026 2.4404G 2.4406G 24408G 24416 24412G 2.4414G 244166 2.4418G 24426 |Peak

.

Fl{Hz) Fh{Hz) Ch.Space(Hz)  Limit(Hz)
2.439395G 2.440995G 1.0005M 851.814k
Channel Separation;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:2.48G/2.479GHz,TN.VN
=7 Portl [/
-10- p .
Ch Freg
_15 |
248G/2479G
-20- Span
-25- 3MHz
-3 REBW
30kHz
_35 |
VBW
=09 100kHz
-45- Sweep
50| 100ms
Detector
_55 =

| 1 1 1 1 | 1 1 1 1 1 1 1 1 1 |
2478G 247826 2.4784G 24786G 2.4788G 2.479G 247926 2.4794G 2.4796G 24798G 248G 248026 2.4804G 2.4806G 2.4808G 24816 | Peak

\

FliHz)
2.478395G

Fh(Hz) Ch.Space(Hz)  Limit(Hz)
2.479995G 1.0005M 851.814k
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SPORTON LAB.

Channel Separation-FS Result Appendix A.2

Channel Separation;Band:2.4G;BT-EDR3;BW<ch:1MHz;Nss:1;Nant:1;Ch:2.402G/2.403GHz;TN,VN

= Portl [~/
-10- p R
Ch Freq
15
2402G/2.403G
-20- Span
-25- 3MHz
-30- REBW
30kHz
_35 |
VBW
=09 100kHz
-45- Sweep
50— 100ms
Detector
_55 =

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2401G 24012G 2.4014G 24016G 2.4018G 2.402G 2.4022G 2.4024G 2.4026G 2.4028G 2403G 24032G 2.4034G 2.4036G 2.4038G 2404G | Peak

Fl{Hz) Fh{Hz) Ch.Space(Hz)  Limit(Hz)
240199615 2.402995G 999k 83916k
Channel Separation;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2.44G/2.441GHz,TN,VN
= Portl [~/
-10- . N
Ch Freq
-15-
244G/2441G
-20- Span
_75- 3MHz
30| REW
30kHz
_35 |
VBW
=03 100kHz
-45- Sweep
50— 100ms
Detector
_55 =

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
2439G 243926 2.4304G 24396G 2.4308G 244G 244026 2.4404G 2.4406G 24408G 24416 24412G 2.4414G 244166 2.4418G 24426 |Peak

.

Fl{Hz) Fh{Hz) Ch.Space(Hz)  Limit(Hz)
2.439395G 2.440995G 1.0005M 834 498k
Channel Separation;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2.48G/2.479GHz,TN.VN
=7 Portl [/
-10- p .
Ch Freg
_15 |
248G/2479G
-20- Span
-25- 3MHz
-3 REBW
30kHz
_35 |
VBW
=09 100kHz
-45- Sweep
50| 100ms
Detector
_55 =

| 1 1 1 1 | 1 1 1 1 1 1 1 1 1 |
2478G 247826 2.4784G 24786G 2.4788G 2.479G 247926 2.4794G 2.4796G 24798G 248G 248026 2.4804G 2.4806G 2.4808G 24816 | Peak

\

FliHz)
2.478393G

Fh(Hz) Ch.Space(Hz)  Limit(Hz)
2.479995G 1.002M 83916k

SPORTON INTERNATIONAL INC. Page No. : A4 of A4
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Appendix B

SPORTON LAB.

Hopping Channel and Bandedge-FS Result

Summary
Mode Max-Hop No
BT-BR(1Mbps)
2.4-2.4835GHz 79
BT-EDR(2Mbps)
2.4-2.4835GHz 79
BT-EDR(3Mbps)
2.4-2.4835GHz 79
Result
Mode Result Hopping No Limit
BT-BR(1Mbps) -
2440MHz Pass 79 15
BT-EDR(2Mbps) -
2440MHz Pass 79 15
BT-EDR(3Mbps) -
2440MHz Pass 79 15

SPORTON INTERNATIONAL INC. Page No. : Bl of B4
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SPORTON LAB.

Hopping Channel and Bandedge-FS Result

Appendix B

Hopping Channel Number;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN

L9 Portl [~
0- [ = 1
Hopping No
10 79
Span
=19 83.5MHz
30| RBW
100kHz
40~ VBW
50- 300kHz
Sweep
-60+ 8.01ms
Detector
-10-, 1 1 1 1 1 1 1 1 1 ,—|
246G 241G 242G 243G 244G 245G 246G 247G 248356, | | Peak
Hopping Mo Limit
79 15
Channel Hopping Bandedge in Non-Restriction Band;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN
L9 ; ; Portl [/
0- | | , ~
1 | 1 Span
-10- ! : |—|
A-Mald h-NdB 120MHz
_20- ! : RBW
H i 100kHz
-30- VBW
; : 300kHz
-40- f :
: : Sweep
50— 1 : 8.01ms
Detector
0 E ! Peak
-70-, 1 : 1 1 1 1 1 1 1 1 ; 1 | i
238G 239G 246G 2416 242G 243G 244G 245G 246G 247G 2486 249G 256G
Limit(dBm)  Ref(Hz) Ref(dBm) BE-I{Hz) BE-1{dBm) BE-h{Hz) BE-h(dBm)
-19.47 2.445835G 0.53 23979855 -46.46 24940755 -46.41
Channel Hopping Bandedge in Restriction Band;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN
[ 105- : : . .
1 1 Span
100- i : [2omHz |
95-| ; : REW
90 1MHz
85- : : VEW
80 - i i 3MHz
75-] i i Sweep
70- : : 8.01ms
E E Detector
T E E Peak
60— L J
55- :
50+ | 1 1 1 1 1 1 1 1 1 ' 1 |
238G 239G 246G 2416 242G 243G 244G 245G 246G 247G 2486 249G 256G
Ref(Hz) Ref(dBuV/m) BE-I(Hz) PK(dBuV/m) AV({dBuV/m) BE-h(Hz) PK(dBuV/m]} = AV(dBuV/rm) LimPK{dBuV/ LimAV({dBuY/ TxOn(ms)  DCF(dE)
2452855G 10137 2.38885G 56.4 25,66 24930555 57.05 2631 74 54 2904 -30.74
SPORTON INTERNATIONAL INC. Page No. B2 of B4
TEL : 886-3-327-3456
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SPORTON LAB.

Hopping Channel and Bandedge-FS Result

Appendix B

Hopping Channel Number;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN

o Portl [~
0- )
=4 Hopping No
-10- i
-15- Span
=14 83.5MHz
== RBW
el 100kHz
=29 VEW
N 200kHz
-45-]
Sweep
-50-
8.01ms
55
Detector
-60-, 1 1 1 1 1 1 1 1 1 ,—|
246G 241G 242G 243G 244G 245G 246G 247G 248356, | | Peak
Hopping Mo Limit
79 15
Channel Hopping Bandedge in Non-Restriction Band;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN
5- : : Portl [~/
0- i i -
-5 E : Span
d 1 : 120MHz
15— fl-MdB h-1dB o
-20- T :
| ! 100kHz
-25- i :
1 H VBW
i : : 300kH
35 : ; z
40— ! : Sweep
45— i i 8.01ms
50~ ! ! Detector
-55- ! ! Peak
-60-, 1 : 1 1 1 1 1 1 1 1 : 1 |
238G 239G 246G 2416 242G 243G 244G 245G 246G 247G 2486 249G 256G
Limit(dBm)  Ref(Hz) Ref(dBm) BE-I{Hz) BE-1{dBm) BE-h{Hz) BE-h(dBm)
-19.48 24448455 0.52 2.398G -46.55 2484016 -46.32

Channel Hopping Bandedge in Restriction Band;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN

Span

120MHz

RBW

1MHz

VBW

3MHz

Sweep

8.01ms

Detector

Peak

238G 239G 246 2416 2426 2436 2416 2456 2466 2476 2436 2496 256
Ref(Hz) Ref(dBuv/m) BE-I(Hz) PK(dBuV/m) = AV(dBuV/m) BE-h(Hz) PK(dBuV/m) | AV(dBuV/m) LimPK(dBuV/ LimAV(dBuV/ TxOn(ms)  DCF(dB)
2451136 10371 2389036 57.38 2617 2498986 57.93 26.71 74 54 275 3121
SPORTON INTERNATIONAL INC. Page No. B3 of B4
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SPORTON LAB.

Hopping Channel and Bandedge-FS Result

Appendix B

Hopping Channel Number;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN

o Portl [~
0- )
=4 Hopping No
-10- i
-15- Span
=14 83.5MHz
== RBW
el 100kHz
=29 VEW
N 200kHz
-45-]
Sweep
-50-
8.01ms
55
Detector
-60-, 1 1 1 1 1 1 1 1 1 ,—|
246G 241G 242G 243G 244G 245G 246G 247G 248356, | | Peak
Hopping Mo Limit
79 15
Channel Hopping Bandedge in Non-Restriction Band;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN
5- : : Portl [~/
0- i i -
=A : : Span
d 1 : 120MHz
15 fl-MdB h-1dB o
-20- T :
| ! 100kHz
25 ! :
1 H VBW
i : : 300kH
35 : ; z
40— ! : Sweep
45— i i 8.01ms
50~ ! v Detector
-55- ! Peak
-60-, 1 : 1 1 1 1 1 1 1 1 : 1 |
238G 239G 246G 2416 242G 243G 244G 245G 246G 247G 2486 249G 256G
Limit(dBm)  Ref(Hz) Ref(dBm) BE-I{Hz) BE-1{dBm) BE-h{Hz) BE-h(dBm)
-19.47 24538455 0.53 23988255 -46.45 24958455 -46.16

Channel Hopping Bandedge in Restriction Band;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:Hopping; TN.VN

Span

120MHz

RBW

1MHz

VBW

3MHz

Sweep

8.01ms

Detector

Peak

238G 239G 246 2416 2426 2436 2416 2456 2466 2476 2436 2496 256
Ref(Hz) Ref(dBuv/m) BE-I(Hz) PK(dBuV/m) = AV(dBuV/m) BE-h(Hz) PK(dBuV/m) | AV(dBuV/m) LimPK(dBuV/ LimAV(dBuV/ TxOn(ms)  DCF(dB)
24610456 | 103.98 23818456 5738 2617 24939556 58.06 26.85 74 54 2752 3121
SPORTON INTERNATIONAL INC. Page No. B4 of B4
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SPORTON LAB. Dwell Time-FS Result

Appendix C

Summary
Mode Max-Dwell
(s)
BT-BR(1Mbps) -
2.4-2.4835GHz 309.5664m
BT-EDR(2Mbps) -
2.4-2.4835GHz 293.15m
BT-EDR(3Mbps) -
2.4-2.4835GHz 293.3632m
Result
Mode Result Period Dwell Limit TxOn
(s) (s) (s) (s)
BT-BR(1Mbps)
2440MHz Pass 316 309.5664m 400m 2.904m
BT-EDR(2Mbps)
2440MHz Pass 316 293.15m 400m 2.75m
BT-EDR(3Mbps)
2440MHz Pass 316 293.3632m 400m 2.752m
SPORTON INTERNATIONAL INC. Page No. : ClofC2
TEL : 886-3-327-3456
FAX : 886-3-327-0973 6N1001




SPORTON LAB.

Dwell Time-FS Result

Appendix C

Dwell Time;Band:2.4G;BT-BR;:BWch:1MHz;Nss:1;Mant:1;Ch:2440MHz TN.VN

-10-

-20-

-30-

40 -

-50-

Ll abiadda Uik Dol ol UL A LA L |

Portl [/ |

Ch Freg

244GHz

REBW

300kHz

VBW

1MHz

Sweep Time

8ms
T Time

2.904ms

.

_g)_l ] 1 I 1 1 1 I 1 I 1 I 1 1 1 I 1
0 5000 1m  15m 2m  25m 3m  35m 4m  45m S5m 55m 6m  65m Tm  75m  8m
Period(s) Dwell(s) Lirnit(z) Tx On(s)
316 309.5664m 400m 2.904m
Dwell Time;Band:2.4G;BT-EDR2;BWch:1MHz:Mss:1:Nant:1;Ch:2440MHz; TN, VN
L= Portl [/
-10- r "
Ch Freq
-20- 2.44GHz
-3 - REBW
o 300kHz
i VBW
-50- 1MHz
60- Sweep Time
8ms
= TH Time
-80- 2.75ms
_g)_l 1 1 1 1 1 1 I 1 1 1 1 1 1 1 1 1
0 500u Im 15m 2m 25m 3m 35m 4m  45m S5m 55m  6m 6.5m  Tm 75m  8m
Period(s) Dwell(s) Limit(s] Tx On(s)
316 293.15m 400m 2.75m
Dwell Time;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz; TN, VN
L= Portl [/
-10- - -
Ch Freq
-20- 2.44GHz
-30- RBW
. 300kHz
i VEBW
-50- 1MHz
60- Sweep Time
8ms
= TX Time
80 - 2.752ms
_%_I 1 1 1 1 1 1 I 1 1 1 1 1 1 1 1 1
0 500u Im 15m 2m 25m 3m  35m 4m  45m S5m 55m  6m 65m  Tm 75m  &m
Period(s) Drwell(s) Limit(s) T On(s)
316 293.3632m 400m 2752m
SPORTON INTERNATIONAL INC. Page No. : C2of C2
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SPORTON LAB.

PK Power Result

Appendix D.1

Summary
Mode Sum Power
(dBm) W)
BT-BR(1Mbps)
2.4-2.4835GHz 0.92 0.00124
BT-EDR(2Mbps)
2.4-2.4835GHz 3.56 0.00227
BT-EDR(3Mbps)
2.4-2.4835GHz 4.08 0.00256
Result
Mode Result DG Sum Sum Lim.
(dBi) (dBm) (dBm)
BT-BR(1Mbps) -
2402MHz Pass 5.50 0.68 21.00
2440MHz Pass 5.50 0.92 21.00
2480MHz Pass 5.50 0.83 21.00
BT-EDR(2Mbps) -
2402MHz Pass 5.50 3.23 21.00
2440MHz Pass 5.50 3.52 21.00
2480MHz Pass 5.50 3.56 21.00
BT-EDR(3Mbps) -
2402MHz Pass 5.50 3.83 21.00
2440MHz Pass 5.50 4.08 21.00
2480MHz Pass 5.50 4.00 21.00
SPORTON INTERNATIONAL INC. Page No. D1 of D1
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SPORTON LAB. AV Power-FS Result

Appendix D.2

Summary
Mode Sum Power
(dBm) W)
BT-BR(1Mbps) - -
2.4-2.4835GHz 0.60 0.00115
BT-EDR(2Mbps) - -
24-2.4835GHz 0.86 0.00122
BT-EDR(3Mbps) - -
2.4-2.4835GHz 0.93 0.00124
Result
Mode Result DG Sum Sum Lim.
(dBi) (dBm) (dBm)
BT-BR(1Mbps) -
2402MHz Pass 5.50 0.29 21.00
2440MHz Pass 5.50 0.60 21.00
2480MHz Pass 5.50 0.46 21.00
BT-EDR(2Mbps) -
2402MHz Pass 5.50 043 21.00
2440MHz Pass 5.50 0.86 21.00
2480MHz Pass 5.50 0.50 21.00
BT-EDR(3Mbps) -
2402MHz Pass 5.50 0.53 21.00
2440MHz Pass 5.50 0.93 21.00
2480MHz Pass 5.50 0.81 21.00

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-327-0973
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SPORTON LAB.

CSE 20dB/30dB Down-FS Result

Appendix E

Summary
Mode Result Ref Ref Limit Freq Level Freq Level Freq Level Freq Level Port
(Hz) (dBm) | (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm)
BT-EDR(2Mbps) - - - - - R
2.4-2.4835GHz Pass 2.48016G 146 | -21.46 541.488M -65.16 | 2.399828G | -49.61 2.48354G -58.49 2.558672G -53.95 1
Result
Mode Result Ref Ref Limit Freq Level Freq Level Freq Level Freq Level Port
(Hz) (dBm) | (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm) (Hz) (dBm)
BT-BR(1Mbps) - - - - - R
2402MHz Pass 2.401837G -0.94 | -2094 | 2.162384G | -60.47 | 2.399888G | -54.83 | 2.485312G | -62.75 2.561486G -55.48 1
2440MHz Pass 2.44008G -0.61 -20.61 575.824M -63.93 | 2.399984G | -61.22 | 2.485388G | -62.37 2.519272G -51.74 1
2480MHz Pass 2.48016G -0.52 | -20.52 716.72M -63.60 | 2.39984G | -49.90 | 2.483556G | -58.41 2.558672G -51.27 1
BT-EDR(2Mbps) - - - - - R
2402MHz Pass 2.402004G 144 | -2144 575.824M -62.85 | 2.39996G | -52.17 2.48514G -62.50 15.265293G -56.06 1
2440MHz Pass 2.44008G 220 | 2220 947.6M -63.93 | 2.399976G | -61.66 2.48468G -60.89 2.519272G -53.23 1
2480MHz Pass 2.48016G 146 | -21.46 541.488M -65.16 | 2.399828G | -49.61 2.48354G -58.49 2.558672G -53.95 1
BT-EDR(3Mbps) - - - - - -
2402MHz Pass 2.401837G 0.11 -19.89 | 2.162384G | -63.12 | 2.39988G | -53.66 | 2.483796G | -62.71 2.561486G -55.50 1
2440MHz Pass 2.439746G -1.38 | -21.38 | 2.099632G | -63.76 | 2.399976G | -61.31 2484012G | -62.53 2.519272G -53.28 1
2480MHz Pass 2.479993G 046 | -20.46 575.824M -63.18 | 2.399988G | -49.26 2.48354G -57.77 2.558672G -53.46 1
SPORTON INTERNATIONAL INC. Page No. E1l of E4
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SPORTON LAB.

CSE 20dB/30dB Down-FS Result

Appendix E

CSE in non-restricted band:PK;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1:.Ch:2402MHz;TN.VN

0 0 Portl [~ |
-10- -10- -
-20-| = - - — - - e — - — e —
-30- -30-
40— -40-
50— -50-
_50_‘ e
-70- -70-]
-80-, . ' -B0-, . . . : : . . . . : : . .
| 2.398G 245G 2.48556‘ | 30M 26 4G 66 3G 106 12G 4G 16G 186 206 22G 24G 25G J
( RefiHz) Ref(dBm) Limit{dBm) = Freq(Hz) LevelidBm) = Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) Port |
2401837G  -094 -20.94 21623846 -6047 2.399888G  -54.83 24853126 | -62.75 2.561486G  -5548 1
CSE in non-restricted band;PK;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz; TN.VN
[0 0 | pot1 [~ |
-10- -10- i
20-1 = 20— . - _— — —_— — —_—
-30- =30
-40 | -40-|
50— -50-
60— 60—
70 -70-]
-80-, 0 i -80-, 0 0 0 q q 0 0 0 0 q q 0 0
2.398G 245G 2.4855G | 30Mm 2G 4G 66 3G 106 126 146G 16G 18G 206 22G 24G 25G |
[ Ref(Hz) Ref(dBm) Limit{dBm) = Freq(Hz) Level{dBm) = Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) Port |
2.44008G -0.61 -20.61 575.824M  -6393 2.399984G  -61.22 2485388G | -62.37 2.518272G -51.74 1
CSE in non-restricted band;PK;Band:2.4G;BT-BR;BWch:1MHz;Nss:1;Nant:1;Ch:2480MHz; TN.VN
—a Vs 1 port1 [~ ]
-10-] -10- ‘
-20-1 . ) [ I IS _— — _ — L
-30- -30-
40| -40-
50— 50—
. L‘ .
-70-] -70-]
-80-), ' ' -80-, ' ' ' ' ' ' ' ' ' ' ' ' '
23986 245G 2.4855G 30m 2G 4G 66 8G 106 126 4G 16G 186G 206 22G 24G 256G
( ‘ Ref{Hz) Ref{dBm) Limit(dBm) | Freq(Hz) Level{dBm]  Freq(Hz) Level{dBm) = FreqiHz] Level(dBm) Freq(Hz) Level(dBm) Port |
2.48016G -052 -20.52 716.72M -63.60 2.39984G -49.90 2483056G | -58.41 2.558672G  -51.27 1
SPORTON INTERNATIONAL INC. Page No. E2 of E4
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SPORTON LAB.

CSE 20dB/30dB Down-FS Result

Appendix E

CSE in non-restricted band;PK;Band:2.4G;BT-EDR2;:BWch:1MHz;Nss:1;Nant:1;Ch:2402MHz,TN,VN

0 0 Portl [~ |
-10- -10- -
-20-| | = 20- o . o — . — —
-30- -30-
40— -40-
50— -50-
60— 60—
-70- 70
-80-, . ' -B0-, . . . : : . . . . : : . .
| 2.398G 245G 2.48556‘ | 30M 26 4G 66 3G 106 12G 4G 16G 186 206 22G 24G 25G J
( RefiHz) Ref(dBm) Limit{dBm) = Freq(Hz) LevelidBm) = Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) Port |
2402004G 144 -21.44 575.824M 6285 2.39996G -52.17 248514G -62.50 15.265203G  -56.06 1
CSE in non-restricted band;PK;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz;TN,.VN
—= ) G 1 por2 [~ ]
-10- -10- i
=20 - 20- e — [ —T —T—1
-30- =30
-40 | -40-|
50— -50-
60— 60—
-70-] -70-]
-80-, 0 i -80-, 0 0 0 q q 0 0 0 0 q q 0 0
2.398G 245G 2.4855G | 30Mm 2G 4G 66 3G 106 126 146G 16G 18G 206 22G 24G 25G |
[ Ref(Hz) Ref(dBm) Limit{dBm) = Freq(Hz) Level{dBm) = Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) Port |
2.44008G -2.20 -22.20 947 6M -63.93 2.399976G  -61.66 248468G -60.89 2.518272G  -53.23 1
CSE in non-restricted band;PK;Band:2.4G;BT-EDR2;BWch:1MHz;Nss:1;Nant:1;Ch:2480MHz; TN.VN
—a Vs 1 port1 [~ ]
-10-] -10- ‘
-20- - 20- L o — - — —
-30- -30-
40| -40-
50— 50—
50— i 60—
70— -70-]
-80-), ' ' -80-, ' ' ' ' ' ' ' ' ' ' ' ' '
23986 245G 2.4855G 30m 2G 4G 66 8G 106 126 4G 16G 186G 206 22G 24G 256G
( ‘ Ref{Hz) Ref{dBm) Limit(dBm) | Freq(Hz) Level{dBm]  Freq(Hz) Level{dBm) = FreqiHz] Level(dBm) Freq(Hz) Level(dBm) Port |
2.48016G -1.46 -21.46 541.488M  -6516 2.300828G 49561 2483546 -58.49 2.558672G  -5345 1
SPORTON INTERNATIONAL INC. Page No. E3 of E4
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SPORTON LAB.

CSE 20dB/30dB Down-FS Result

Appendix E

CSE in non-restricted band;PK;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2402MHz,TN,VN

45 45 Portl [~ |
0- 0- )
-10-] -10-
-20-H - 20— —-— - = S I — — _ - —
-30- -30-
-40- -40-
50— -50-
60| 60—
-70- 70
-80-, . ' -B0-, . . . : : . . . . : : . .
| 2.398G 245G 2.48556‘ | 30M 26 4G 66 3G 106 12G 4G 16G 186 206 22G 24G 25G J
RefiHz) Ref(dBm) Limit{dBm) = Freq(Hz) LevelidBm) = Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) Port
24018376 011 -19.89 21623846 6312 2.39988G -53.66 2483796G | -62.T1 2.561486G  -55.50 1
CSE in non-restricted band;PK;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2440MHz,TN.VN
—= ) G 1 por2 [~ ]
-10- -10- i
-20- = 20- L . - = — R — ——
-30- =30
-40 | -40-|
50— -50-
60— L 60—
70 -70-]
-80-, 0 i -80-, 0 0 0 q q 0 0 0 0 q q 0 0
2.398G 245G 2.4855G | 30Mm 2G 4G 66 3G 106 126 146G 16G 18G 206 22G 24G 25G |
‘ Ref(Hz) Ref(dBm) Limit{dBm) = Freq(Hz) Level{dBm) = Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) Port
2439746G  -1.38 -21.38 20896326 -63.76 2.389976G  -61.31 24840126 | -62.53 2.518272G  -53.28 1
CSE in non-restricted band;PK;Band:2.4G;BT-EDR3;BWch:1MHz;Nss:1;Nant:1;Ch:2480MHz;TN.VN
—a Vs 1 port1 [~ ]
-10- -10- i
20— . W — .- S AR - — — — —
-30- -30-
-40- -40-
-50- -50-
50— i 60—
e Lt
- -70]
-80-), ' ' -80-, ' ' ' ' ' ' ' ' ' ' ' ' '
23986 245G 2.4855G 30m 2G 4G 66 8G 106 126 4G 16G 186G 206 22G 24G 256G
‘ Ref{Hz) Ref{dBm) Limit(dBm) | Freq(Hz) Level{dBm]  Freq(Hz) Level{dBm) = FreqiHz] Level(dBm) Freq(Hz) Level(dBm) Port
2479993G  -046 -20.46 575824M  -6318 2.3009988G  -49.26 2483546 -57.77 2.558672G  -5346 1
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seosron tas.  RSE TX below 1GHz Result — PCB Appendix F.1

Summary
Mode Result | Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height | Comments
(Hz) (dBuV/im) | (dBuV/m) (dB) (dB) (m) (HNV) °) (m)
BT-EDR(3Mbps)
2.4-2.4835GHz Pass PK 30M 33.44 40.00 -6.56 -4.25 3 H NaN NaN
SPORTON INTERNATIONAL INC. Page No. : F1ofF3

TEL : 886-3-327-3456
FAX . 886-3-327-0973 6N1001



seosron tas.  RSE TX below 1GHz Result — PCB Appendix F.1

Result
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuV/im) | (dBuV/m) (dB) (dB) (m) (HNV) °) (m)
BT-EDR(3Mbps) - - - - - - - - - - -
2440MHz Pass PK 30M 33.44 40.00 -6.56 -4.25 3 H NaN NaN
2440MHz Pass PK 132.82M 2491 43.50 -18.59 -9.27 3 H NaN NaN
2440MHz Pass PK 229.82M 32.30 46.00 -13.70 -9.82 3 H NaN NaN
2440MHz Pass PK 419.94M 28.70 46.00 -17.30 -3.60 3 H NaN NaN
2440MHz Pass PK 676.02M 33.98 46.00 -12.02 -0.49 3 H NaN NaN
2440MHz Pass PK 829.28M 34.36 46.00 -11.64 1.73 3 H NaN NaN
2440MHz Pass PK 39.7M 3241 40.00 -7.59 -9.05 3 \ NaN NaN
2440MHz Pass PK 99.84M 28.56 43.50 -14.94 -10.50 3 \Y NaN NaN
2440MHz Pass PK 229.82M 3212 46.00 -13.88 -9.82 3 \ NaN NaN
2440MHz Pass PK 435.46M 28.70 46.00 -17.30 -3.31 3 \Y NaN NaN
2440MHz Pass PK 625.58M 30.83 46.00 -15.17 -0.91 3 \ NaN NaN
2440MHz Pass PK 870.02M 34.56 46.00 -11.44 2.55 3 \Y NaN NaN
SPORTON INTERNATIONAL INC. Page No. : F2of F3
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SPORTON LAB. RSE TX below 1GHz Result — PCB

Appendix F.1

.

100+

BT-EDR(3Mbps)
2440MHz_PCB

130+
120+

80 -

Gﬂ_

40—

20

0-

1 I 1 I I I I I 1 1 1 I I I I I I I 1 1
30M 100M 150M 2000 2500 3001 350M 4000 4500 5000 5500 600N 6500 7000 7500 S00M 8500 3000 950M  1G

LimPK [~ |

PK

]

PCB
EUT

ANT = ANT A+ANT B
= Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

PK  30M 33.44 40,00 -6.56 -4.25 3 H Mak kalM -

PK  132.82M 2491 43.50 -18.59 -9.27 3 H Mal MalM -

PK  229.82M 32.30 46.00 -13.70 -9.82 3 H Mal MalM -

PK | 41994M 2870 46,00 -17.30 -3.60 3 H MNal MNaM -

PK  676.02M 3398 46.00 -12.02 -0.49 3 H Mal MalM -

PK  829.28M 34.36 46.00 -11.64 173 3 H Mak kalM -

PK  39.0M 3241 40,00 -7.59 -9.05 3 v Mal MalM -

PK  99.84M 28.56 43.50 -14.94 -10.50 3 v MNal MNaM -

PK | 229.82M 3212 46.00 -13.88 -9.82 3 v MNal MNaM -

PK  43546M 28.70 46.00 -17.30 -3.31 3 Y Mak kalM -

PK  625.58M 30.83 46,00 -15.17 -0.91 3 v Mal MalM -

PK  870.02M 34.56 46.00 -11.44 2.55 3 ' Mal MalM -
SPORTON INTERNATIONAL INC. Page No. : F3of F3
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seanron Las.  RSE TX below 1GHz Result — PIFA Appendix F.2

Summary
Mode Result | Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height | Comments
(Hz) (dBuV/im) | (dBuV/m) (dB) (dB) (m) (HNV) °) (m)
BT-EDR(3Mbps)
2.4-2.4835GHz Pass PK 41.64M 29.15 40.00 -10.85 -10.02 3 \% NaN NaN
SPORTON INTERNATIONAL INC. Page No. : F1ofF3
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SPORTON LAB.

RSE TX below 1GHz Result — PIFA

Appendix F.2

Result
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuV/im) | (dBuV/m) (dB) (dB) (m) (HNV) °) (m)
BT-EDR(3Mbps) - - - - - - - -

2440MHz Pass PK 30M 2731 40.00 -12.69 -4.25 3 H NaN NaN
2440MHz Pass PK 125.06M 25.46 43.50 -18.04 -8.99 3 H NaN NaN
2440MHz Pass PK 229.82M 33.65 46.00 -12.35 -9.82 3 H NaN NaN
2440MHz Pass PK 553.8M 31.85 46.00 -14.15 -0.94 3 H NaN NaN
2440MHz Pass PK 676.02M 33.32 46.00 -12.68 -0.49 3 H NaN NaN
2440MHz Pass PK 833.16M 34.72 46.00 -11.28 1.82 3 H NaN NaN
2440MHz Pass PK 41.64M 29.15 40.00 -10.85 -10.02 3 \ NaN NaN
2440MHz Pass PK 97.9M 26.85 43.50 -16.65 -10.88 3 \ NaN NaN
2440MHz Pass PK 237.58M 28.98 46.00 -17.02 -8.84 3 \ NaN NaN
2440MHz Pass PK 676.02M 33.22 46.00 -12.78 -0.49 3 \Y NaN NaN
2440MHz Pass PK 837.04M 34.16 46.00 -11.84 1.90 3 \ NaN NaN
2440MHz Pass PK 978.66M 36.09 54.00 -17.91 3.61 3 \Y NaN NaN

SPORTON INTERNATIONAL INC. Page No. F2 of F3
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SPORTON LAB. RSE TX below 1GHz Result — PIFA

Appendix F.2

.

100+

BT-EDR(3Mbps)
2440MHz_PIFA

130+
120+

80 -

Gﬂ_

40—

ZU_

0-

1 I 1 I I I I I 1 1 1 I I I I I I I 1 1
30M 100M 150M 2000 2500 3001 350M 4000 4500 5000 5500 600N 6500 7000 7500 S00M 8500 3000 950M  1G

LimPK [~ |

PK

]

EUT

PIFA+PCB ANT = ANT A+ANT B

=Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

PK  30M 2731 40,00 -12.69 -4.25 3 H Mak kalM -

PK  125.06M 2546 43.50 -18.04 -8.99 3 H Mal MalM -

PK  229.82M 3365 46.00 -12.35 -9.82 3 H Mal MalM -

PK  5538M 31.85 46,00 -14.15 -0.94 3 H MNal MNaM -

PK  676.02M 33.32 46.00 -12.68 -0.49 3 H Mal MalM -

PK  833.16M 34.72 46.00 -11.28 1.82 3 H Mak kalM -

PK  41.64M 29.15 40,00 -10.85 -10.02 3 v Mal MalM -

PK | 97.9M 26.85 43.50 -16.65 -10.88 3 v MNal MNaM -

PK | 237.58M 2898 46.00 -17.02 -5.54 3 v MNal MNaM -

PK  676.02M 33.22 46.00 -12.78 -0.49 3 Y Mak kalM -

PK  837.04M 3416 46,00 -11.84 1.90 3 v Mal MalM -

PK  978.66M 36.09 54,00 -17.91 361 3 ' Mal MalM -
SPORTON INTERNATIONAL INC. Page No. : F3of F3
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seonron tas.  RSE TX above 1GHz Result — PCB Appendix F.3

Summary
Mode Result | Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height | Comments
(Hz) (dBuV/im) | (dBuV/m) (dB) (dB) (m) (HNV) °) (m)
BT-EDR(3Mbps)
2.4-2.4835GHz Pass PK 2.48352G 64.89 74.00 -9.11 30.53 3 H NaN NaN
SPORTON INTERNATIONAL INC. Page No. : F1ofF21
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seonron tas.  RSE TX above 1GHz Result — PCB Appendix F.3

Result
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments

(Hz) (dBuV/im) | (dBuV/m) (dB) (dB) (m) (HNV) °) (m)

BT-BR(1Mbps) - - - - - - - - - - -
2402MHz Pass AV 2.321832G 2147 54.00 -26.53 30.02 3 H NaN NaN
2402MHz Pass AV 2.402208G 72.71 Inf -Inf 30.27 3 H NaN NaN
2402MHz Pass PK 2.321832G 57.57 74.00 -16.43 30.02 3 H NaN NaN
2402MHz Pass PK 2.402208G 102.81 Inf -Inf 30.27 3 H NaN NaN
2440MHz Pass AV 2.35978G 27.08 54.00 -26.92 30.14 3 H NaN NaN
2440MHz Pass AV 2.43996G 71.30 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass AV 2.49088G 25.99 54.00 -28.01 30.55 3 H NaN NaN
2440MHz Pass PK 2.35978G 57.18 74.00 -16.82 30.14 3 H NaN NaN
2440MHz Pass PK 2.43996G 101.40 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass PK 2.49088G 56.09 74.00 -17.91 30.55 3 H NaN NaN
2480MHz Pass AV 248G 70.57 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass AV 2.48352G 32.82 54.00 -21.18 30.53 3 H NaN NaN
2480MHz Pass PK 248G 100.67 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass PK 2.48352G 62.92 74.00 -11.08 30.53 3 H NaN NaN

BT-EDR(2Mbps) - - - - - - - - - - R
2402MHz Pass AV 2.322036G 28.89 54.00 -25.11 30.02 3 H NaN NaN
2402MHz Pass AV 2.402208G 7491 Inf -Inf 30.27 3 H NaN NaN
2402MHz Pass PK 2.322036G 58.99 74.00 -15.01 30.02 3 H NaN NaN
2402MHz Pass PK 2.402208G 105.01 Inf -Inf 30.27 3 H NaN NaN
2440MHz Pass AV 2.35978G 27.38 54.00 -26.62 30.14 3 H NaN NaN
2440MHz Pass AV 243996G 73.58 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass AV 2.4924G 26.08 54.00 -27.92 30.56 3 H NaN NaN
2440MHz Pass PK 2.35978G 57.48 74.00 -16.52 30.14 3 H NaN NaN
2440MHz Pass PK 2.43996G 103.68 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass PK 24924G 56.18 74.00 -17.82 30.56 3 H NaN NaN
2480MHz Pass AV 2.48016G 72.75 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass AV 248352G 3472 54.00 -19.28 30.53 3 H NaN NaN
2480MHz Pass PK 2.48016G 102.85 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass PK 248352G 64.82 74.00 -9.18 30.53 3 H NaN NaN

BT-EDR(3Mbps) - - - - - - - - - - -
2402MHz Pass AV 2.322036G 29.42 54.00 -24.58 30.02 3 H NaN NaN
2402MHz Pass AV 2.402004G 75.12 Inf -Inf 30.27 3 H NaN NaN
2402MHz Pass AV 4.804G 15.72 54.00 -38.28 0.91 3 H NaN NaN
2402MHz Pass PK 2.322036G 59.52 74.00 -14.48 30.02 3 H NaN NaN
2402MHz Pass PK 2.402004G 105.22 Inf -Inf 30.27 3 H NaN NaN
2402MHz Pass PK 4.804G 45.82 74.00 -28.18 0.91 3 H NaN NaN
2402MHz Pass PK 7.206G 50.15 Inf -Inf 6.18 3 H NaN NaN
2402MHz Pass PK 9.608G 54.64 Inf -Inf 9.45 3 H NaN NaN
2402MHz Pass AV 4.804G 15.85 54.00 -38.15 0.91 3 \ NaN NaN
2402MHz Pass PK 4.804G 45.95 74.00 -28.05 0.91 3 \ NaN NaN
2402MHz Pass PK 7.206G 50.58 Inf -Inf 6.18 3 \ NaN NaN
2402MHz Pass PK 9.608G 54.28 Inf -Inf 945 3 % NaN NaN
2440MHz Pass AV 2.35978G 28.02 54.00 -25.98 30.14 3 H NaN NaN
2440MHz Pass AV 243996G 73.76 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass AV 2.49582G 26.55 54.00 -27.45 30.57 3 H NaN NaN
2440MHz Pass PK 2.35978G 58.12 74.00 -15.88 30.14 3 H NaN NaN
2440MHz Pass PK 2.43996G 103.86 Inf -Inf 30.39 3 H NaN NaN
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seonron tas.  RSE TX above 1GHz Result — PCB Appendix F.3

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments

(Hz) (dBuVim) | (dBuV/m) (dB) (dB) (m) (HV) °) (m)
2440MHz Pass PK 2.49582G 56.65 74.00 -17.35 30.57 3 H NaN NaN
2440MHz Pass AV 4.88G 15.81 54.00 -38.19 1.07 3 H NaN NaN
2440MHz Pass AV 7.32G 21.26 54.00 -32.74 6.46 3 H NaN NaN
2440MHz Pass PK 4.88G 45.91 74.00 -28.09 1.07 3 H NaN NaN
2440MHz Pass PK 7.32G 51.36 74.00 -22.64 6.46 3 H NaN NaN
2440MHz Pass PK 9.76G 54.59 Inf -Inf 9.62 3 H NaN NaN
2440MHz Pass AV 4.88G 15.96 54.00 -38.04 1.07 3 \ NaN NaN
2440MHz Pass AV 7.32G 21.62 54.00 -32.38 6.46 3 \ NaN NaN
2440MHz Pass PK 488G 46.06 74.00 -27.94 1.07 3 \% NaN NaN
2440MHz Pass PK 7.32G 51.72 74.00 -22.28 6.46 3 \ NaN NaN
2440MHz Pass PK 9.76G 53.01 Inf -Inf 9.62 3 \Y NaN NaN
2480MHz Pass AV 247984G 73.01 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass AV 2.48352G 34.79 54.00 -19.21 30.53 3 H NaN NaN
2480MHz Pass AV 4.96G 15.19 54.00 -38.81 125 3 H NaN NaN
2480MHz Pass AV 744G 20.51 54.00 -33.49 6.75 3 H NaN NaN
2480MHz Pass PK 247984G 103.11 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass PK 2.48352G 64.89 74.00 -9.11 30.53 3 H NaN NaN
2480MHz Pass PK 4.96G 45.29 74.00 -28.71 125 3 H NaN NaN
2480MHz Pass PK 744G 50.61 74.00 -23.39 6.75 3 H NaN NaN
2480MHz Pass PK 9.92G 54.99 Inf -Inf 9.79 3 H NaN NaN
2480MHz Pass AV 4.96G 15.50 54.00 -38.50 125 3 \ NaN NaN
2480MHz Pass AV 744G 20.97 54.00 -33.03 6.75 3 v NaN NaN
2480MHz Pass PK 4.96G 45.60 74.00 -28.40 1.25 3 \ NaN NaN
2480MHz Pass PK 744G 51.07 74.00 -22.93 6.75 3 Vv NaN NaN
2480MHz Pass PK 9.92G 54.66 Inf -Inf 9.79 3 \ NaN NaN
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seonron tas.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-BR(1Mbps)
2402MHz_PCB
[ 130+ [ tmex [~ |
120- Pk [~
100- LimAV [
A A
80- J
50_
40-
20-
U_

I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV | 23218326 | 2747 54.00 -26.53 30.02 3 H Mal MNaM
AV | 24022086 | 7271 Inf -Inf 30.27 3 H Mal MNaM
PK | 2321832G | 57.57 74.00 -1643 30.02 3 H Mal MNaM
PK | 2402208G | 10281 Inf -Inf 30.27 3 H Mal MNaM
SPORTON INTERNATIONAL INC. Page No. : F4of F21
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seanron Las.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-BR(1Mbps)
2402MHz_PCB
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
L= .3
40-
20-
0- 1 l 1 1 l l 1 l 1 [
231G 232G 233G 234G 2.350G 236G 237G 238G 239G 240G 2412G
PCB ANT = ANT A+ANTB
EUT = Z axis, ANT= Z axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2321832G 2747 54.00 -26.53 30.02 3 H MalM Mah
AV 24022086 7271 Inf -Inf 30.27 3 H MakM MNah
PE  2321832G  57.57 74.00 -16.43 30.02 3 H MaM Mah
PE  2402208G 10281 Inf -Inf 30.27 3 H MaM MaM
SPORTON INTERNATIONAL INC. Page No. : F5of F21
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seanron Las.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-BR(1Mbps)
2440MHz_PCB
[ 130+ [ tmex [~ |
120- PK [~
100- Lim.AV [~
AV (A
s0- | .
50_
40~
20+
Ui'ﬁ 26 16 66 86 106 126 146 166 186 206 226 246 256 ‘

PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments
AV 2.35978G 27.08 54.00 -26.92 3014 3 H Mak kalM
AV 2439966 71.30 Inf -Inf 3029 3 H Mal MalM
AV 249088G 2599 54,00 -28.01 30.55 3 H Mal MalM
PK | 235978G 57.18 74.00 -16.82 3014 3 H MNal MNaM
PK  2.43996G 101.40 Inf -Inf 30.39 3 H Mal MalM
PK  2.49088G 56.09 74.00 -17.91 30.55 3 H Mak kalM
SPORTON INTERNATIONAL INC. Page No. : F6 of F21
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seanron Las.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-BR(1Mbps)
2440MHz_PCB
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
B0- g
= A
40-
20-
0- 1 1 1 l l 1 1 l 1 i
231G232G 234G 2.366G 238G 24G 242G 244G 246G 248G 256G
PCB ANT = ANT A+ANTE
EUT = Z axis, ANT= Z axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2.35978G 27.08 54.00 -26.92 3014 3 H MalM Mah
AV 2.43996G 71.30 Inf -Inf 30.39 3 H MaM Mah
AV 249088G 25.99 54.00 -28.01 30.55 3 H MahM Mahl
PEK  2.35978G 57.18 74.00 -16.82 3014 3 H MaM MaM
PK 2439965 101.40 Inf -Inf 30.39 3 H MalM Mah
PK 2490885 56.09 74.00 -17.91 30.55 3 H MalM Mah
SPORTON INTERNATIONAL INC. Page No. : F7 of F21
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seonron tas.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-BR(1Mbps)
2480MHz_PCB
[ 130+ [ tmex [~ |
120- Pk [~
100- LimAV [
A A
80- J
50_
40-
20-
U_

I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV | 248G 70.57 Inf -Inf 3052 3 H Mal MNaM
AV | 248352G 3282 54.00 -21.18 3053 3 H Mal MNaM
PK | 248G 10067 Inf -Inf 3052 3 H Mal MNaM
PK  24B352G 6292 74.00 -11.08 3053 3 H Mal MNaM
SPORTON INTERNATIONAL INC. Page No. : F8of F21
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seanron Las.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-BR(1Mbps)
2480MHz_PCB
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
60 -
40-
20-
0= 1 l i 1 1 l l (B
2472G 248G 249G 256G 2.51G 252G 253G 254G 2552G
PCB ANT = ANT A+ANTB
EUT = Z axis, ANT= Z axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 248G 70.57 Inf -Inf 30.52 3 H MalM Mah
AV 248352G 32.82 54.00 -2118 30.53 3 H MakM MNah
PE 248G 100.67 Inf -Inf 30.52 3 H MaM Mah
PE  248352G 62.92 74.00 -11.08 30.53 3 H MaM MaM
SPORTON INTERNATIONAL INC. Page No. : F9 of F21
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seanron Las.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-EDR(2Mbps)
2402MHz_PCB
[ 130+ [ tmex [~ |
120- Pk [~
100- LimAV [
A A
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50_
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I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV | 2322036G | 28.89 54.00 -2511 30.02 3 H Mal MNaM
AV | 24022086 | 7491 Inf -Inf 30.27 3 H Mal MNaM
PK | 2322036G | 58599 74.00 -15.01 30.02 3 H Mal MNaM
PK | 2402208G | 105.01 Inf -Inf 30.27 3 H Mal MNaM
SPORTON INTERNATIONAL INC. Page No. : F10 of F21
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seanron Las.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-EDR(2Mbps)
2402MHz_PCB
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
= W
40-
20-
0- 1 l 1 1 l l 1 l 1 [
231G 232G 233G 234G 2.350G 236G 237G 238G 239G 240G 2412G
PCB ANT = ANT A+ANTB
EUT = Z axis, ANT= Z axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2322036G  28.E9 54.00 -2511 30.02 3 H MalM Mah
AV 24022086 7491 Inf -Inf 30.27 3 H MakM MNah
PE  2322036G  58.99 74.00 -15.01 30.02 3 H MaM Mah
PE  2402208G 10501 Inf -Inf 30.27 3 H MaM MaM
SPORTON INTERNATIONAL INC. Page No. : F11 of F21
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seanron Las.  RSE TX above 1GHz Result — PCB Appendix F.3
BT-EDR(2Mbps)
2440MHz_PCB
[ 130+ [ tmex [~ |
120 Pk [~
100- LimAV [
A A
80- J
50_
40-
20-
U_

I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments
AV 2.35978G 27.38 54.00 -26.62 3014 3 H Mak kalM
AV 2439966 73.58 Inf -Inf 3029 3 H Mal MalM
AV 249245 26.08 54,00 -27.92 30.56 3 H Mal MalM
PK | 235978G 5748 74.00 -16.52 3014 3 H MNal MNaM
PK  2.43996G 10368 Inf -Inf 30.39 3 H Mal MalM
PK  2.4924G 56.18 74.00 -17.82 30.56 3 H Mak kalM
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BT-EDR(2Mbps)
2440MHz_PCB

130~ LimPK [~ |
120- PK [
100- LimAV [

A [

80-

60- A

40-

20-

0- 1 1 1 1 1 1
231G 232G 234G 2.366G 2.38G 24G 242G 244G 246G 248G 2.5G

PCB ANT = ANT A+ANTE
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2.35978G 27.38 54.00 -26.62 3014 3 H MalM Mah -

AV 2.43996G 73.58 Inf -Inf 30.39 3 H MaM Mah

AV 24924G 26.08 54.00 -27.492 30.56 3 H MahM Mahl

PEK  2.35978G 5748 74.00 -16.52 3014 3 H MaM MaM

PK 2439965 10368 Inf -Inf 30.39 3 H MalM Mah

PK  24924G 56.18 74.00 -17.82 30.56 3 H MalM Mah
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BT-EDR(2Mbps)
2480MHz_PCB
[ 130+ [ tmex [~ |
120- Pk [~
100- LimAV [
A A
80- J
50_
40-
20-
U_

I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV | 248016G 7275 Inf -Inf 3052 3 H Mal MNaM
AV | 248352G 3472 54.00 -19.28 3053 3 H Mal MNaM
PK  24B016G 102.85 Inf -Inf 3052 3 H Mal MNaM
PK  24B352G 64.82 74.00 -9.18 3053 3 H Mal MNaM
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BT-EDR(2Mbps)
2480MHz_PCB

130~ LimPK [~ |
120- PK [
100- LimAV [

A [

B0-

60- e e e e B PSP PSP W10

40-

20-

0- 1 1 1 1 1 1 1 [
2472G 248G 249G 2.5G 251G 252G 2.53G 2.54G 2.552G

PCB ANT = ANT A+ANTB
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments

AV 2480166 72795 Inf -Inf 3052 3 H MaM Mal
AV 2483526 3472 54.00 -19.28 30,53 3 H NaM NELY
PK  2.48016G 102,85 Inf -Inf 30.52 3 H MNaM MNaN
PEK  248352G 64.82 74.00 -9.18 30,53 3 H MaM Mah
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Appendix F.3

BT-EDR(3Mbps)
2402MHz_PCB

[ 130-
120-

100-
80___ - —_—— ——
60~
40-

20

0- 1 1 1 1
162G 4G GG il 106G

1 I
12G 146G

I I I 1
166G 186 206 22G

I 1
24G 25G

LimPK [~ |
K [AS
Lim.AV [~

AV (A

PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV 2322036G 2942 54.00 -24.58 3002 3 H Mak kalM -

AV 2402004G 7512 Inf -Inf 30.27 3 H Mal MalM -

AV 480435 15.72 54,00 -38.28 091 3 H Mal MalM -

PK | 2322036G | 59.52 74.00 -14.48 30,02 3 H MNal MNaM -

PK  2.402004G 10522 Inf -Inf 30.27 3 H Mal MalM -

PK 480435 4582 74.00 -28.18 091 3 H Mak kalM -

PK  7.206G 50.15 Inf -Inf 6.18 3 H Mal MalM -

PK | 9.608G 54.64 Inf -Inf 945 3 H MNal MNaM -

AV 4.804G 15.85 54.00 -38.15 091 3 v MNal MNaM -

PK 480435 4545 74.00 -28.05 091 3 Y Mak kalM -

PK  7.206G 50.58 Inf -Inf 6.18 3 v Mal MalM -

PK  9.608G 54.28 Inf -Inf 945 3 ' Mal MalM -
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BT-EDR(3Mbps)
2402MHz_PCB
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
80
40-
20-
0- 1 l 1 1 l l 1 l 1 [
231G 232G 233G 234G 2.350G 236G 237G 238G 239G 240G 2412G
PCB ANT = ANT A+ANTB
EUT = Z axis, ANT= Z axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2322036G 2942 54.00 -24 58 30.02 3 H MalM Mah
AV 2402004G 7512 Inf -Inf 30.27 3 H MakM MNah
PE  2322036G  59.52 74.00 -14.48 30.02 3 H MaM Mah
PE 2402004G  105.22 Inf -Inf 30.27 3 H MaM MaM
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RSE TX above 1GHz Result - PCB

Appendix F.3

.

130+
120+

100+

BT-EDR(3Mbps)
2440MHz_PCB

80 -

Gﬂ_

40

ZU_

0- 1
162G

I I I 1 I
4G 6G 3G 106 12G 14G

I I I 1 I 1
166G 186G 206 22G 24G 25G

LimPK [~ |
K [AS
Lim.AV [~

AV (A

PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV 2.35978G 2802 54.00 -25.98 3014 3 H Mak kalM -

AV 2439966 73.76 Inf -Inf 3029 3 H Mal MalM -

AV | 2.49582G 26.55 54.00 -2745 30.57 3 H MNal MNal -

PK | 235978G 5812 74.00 -15.88 3014 3 H MNal MNaM -

PK  2.43996G 103.86 Inf -Inf 30.39 3 H Mal MalM -

PK  249582G 56.65 7400 -17.35 30.57 3 H Mal MalM -

AV 48BG 1581 54,00 -38.19 1.07 3 H Mal MalM -

AV 7326 21.26 54.00 -32.74 6.46 3 H MNal MNaM -

PK | 488G 4591 74.00 -28.09 1.07 3 H MNal MNaM -

PK 732G 51.36 74.00 -22.64 6.46 3 H Mak kalM -

PK 976G 54.59 Inf -Inf 9.62 3 H Mal MalM -

AV 488G 15.96 54.00 -38.04 1.07 3 v MNal MNaM -

AV 7326 2162 54.00 -32.38 6.46 3 v MNal MNaM -

PK  4.8BG 46.06 74.00 -27.94 1.07 3 v Mal MalM -

PK  7.32G 51.72 7400 -22.28 6.46 3 v Mal MalM -

PK 976G 53.01 Inf -Inf 9,62 3 ' Mal MalM -
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BT-EDR(3Mbps)
2440MHz_PCB
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
B0- g
L= A
40-
20-
0- 1 1 1 l l 1 1 l 1 i
231G232G 234G 2.366G 238G 24G 242G 244G 246G 248G 256G
PCB ANT = ANT A+ANTE
EUT = Z axis, ANT= Z axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2.35978G 28.02 54.00 -2598 3014 3 H MalM Mah
AV 2.43996G 73.76 Inf -Inf 30.39 3 H MaM Mah
AV 249582G 26.55 54.00 -27.45 30.57 3 H MahM Mahl
PEK  2.35978G 5812 74.00 -15.88 3014 3 H MaM MaM
PK 2439965 103.86 Inf -Inf 30.39 3 H MalM Mah
PK  249582G 56.65 74.00 -17.35 30,57 3 H MalM Mah
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BT-EDR(3Mbps)
2480MHz_PCB
=9 LmPK [/
120~
PK [~
100- LimAYV |7
AV vy
80- b :
L = - —- — L - . ! I
Gﬂ_
40-
ZU_
0- 1 1 1 1 1 1 1 1 1 1 1 1 1
162G 4G GG filed 106G 12G 14G 16G 138G 20G 22G 4G 25G
PCB ANT = ANT A+ANT B
EUT = Z axis, ANT= Z axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB] @ Dist{m) Pol.(H/V) Azimuth(®) Height(m) Comments
AV 2.47984G 73.01 Inf -Inf 30.52 3 H WEL MaM -
AV | 24B352G 34.79 54.00 -18.21 30.53 3 H MalM MaM -
AV 498G 1519 54.00 -38.81 1.25 3 H IREL MaM -
AV 744G 20.51 54.00 -33.49 6.75 3 H MalM MalM -
PE  247984G 10311 Inf -Inf 30.52 3 H Mak MaM -
PK | 2.4B352G 64.89 74.00 -911 30.53 3 H Mah MaM -
PE 498G 45.29 74.00 -28.71 1.25 3 H MalM MaM -
PE 744G 50,61 74.00 -23.39 6.75 3 H Mal MalM -
PE  9.92G 54,99 Inf -Inf 9.79 3 H EL MaM -
AV 498G 15.50 54.00 -38.50 1.25 3 W WEL MaM -
AV 744G 2097 54.00 -33.03 6.75 3 Y MalM MaM -
PE 498G 45.60 74.00 -28.40 1.25 3 Y IREL MaM -
PE 744G 51.07 74.00 -22.93 6.75 3 Y MalM MalM -
PE  9.92G 54,66 Inf -Inf 9.79 3 Y Mak MaM -
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BT-EDR(3Mbps)
2480MHz_PCB

130~ LimPK [~ |
120- PK [
100- LimAV [

A [

B0-

60_

40-

20-

0- 1 1 1 1 1 1 1 [
2472G 248G 249G 2.5G 251G 252G 2.53G 2.54G 2.552G

PCB ANT = ANT A+ANTB
EUT = Z axis, ANT= Z axis

Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments

AV 2479846 73.01 Inf -Inf 3052 3 H MaM Mal
AV 2483526 3479 54.00 -19.21 30,53 3 H NaM NELY
PK  247984G 10311 Inf -Inf 30.52 3 H MNaM MNaN
PEK  248352G 64.89 74.00 -9.11 30,53 3 H MaM Mah
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Summary
Mode Result | Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height | Comments
(Hz) (dBuV/im) | (dBuV/m) (dB) (dB) (m) (HNV) °) (m)
BT-EDR(2Mbps)
2.4-2.4835GHz Pass PK 2.48352G 61.55 74.00 -1245 30.53 3 H NaN NaN
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Result
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments

(Hz) (dBuV/im) | (dBuV/m) (dB) (dB) (m) (HNV) °) (m)

BT-BR(1Mbps) - - - - - - - - - - -
2402MHz Pass AV 2.32224G 28.69 54.00 -25.31 30.02 3 H NaN NaN
2402MHz Pass AV 2.402004G 68.86 Inf -Inf 30.27 3 H NaN NaN
2402MHz Pass PK 2.32224G 58.79 74.00 -15.21 30.02 3 H NaN NaN
2402MHz Pass PK 2.402004G 98.96 Inf -Inf 30.27 3 H NaN NaN
2440MHz Pass AV 2.35978G 26.94 54.00 -27.06 30.14 3 H NaN NaN
2440MHz Pass AV 2.43996G 68.32 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass AV 2.4962G 26.59 54.00 -27.41 30.57 3 H NaN NaN
2440MHz Pass PK 2.35978G 57.04 74.00 -16.96 30.14 3 H NaN NaN
2440MHz Pass PK 2.43996G 98.42 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass PK 2.4962G 56.69 74.00 -17.31 30.57 3 H NaN NaN
2480MHz Pass AV 2.47968G 66.56 Inf -Inf 30.51 3 H NaN NaN
2480MHz Pass AV 2.48352G 29.51 54.00 -24.49 30.53 3 H NaN NaN
2480MHz Pass PK 2.47968G 96.66 Inf -Inf 30.51 3 H NaN NaN
2480MHz Pass PK 2.48352G 59.61 74.00 -14.39 30.53 3 H NaN NaN

BT-EDR(2Mbps) - - - - - - - - - - R
2402MHz Pass AV 2.32224G 28.69 54.00 -25.31 30.02 3 H NaN NaN
2402MHz Pass AV 2.402208G 69.12 Inf -Inf 30.27 3 H NaN NaN
2402MHz Pass PK 2.32224G 58.79 74.00 -15.21 30.02 3 H NaN NaN
2402MHz Pass PK 2.402208G 99.22 Inf -Inf 30.27 3 H NaN NaN
2440MHz Pass AV 2.3594G 26.41 54.00 -27.59 30.13 3 H NaN NaN
2440MHz Pass AV 243996G 68.46 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass AV 2.48898G 25.99 54.00 -28.01 30.54 3 H NaN NaN
2440MHz Pass PK 2.3594G 56.51 74.00 -17.49 30.13 3 H NaN NaN
2440MHz Pass PK 2.43996G 98.56 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass PK 2.48898G 56.09 74.00 -17.91 30.54 3 H NaN NaN
2480MHz Pass AV 2.47984G 69.13 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass AV 248352G 3145 54.00 -22.55 30.53 3 H NaN NaN
2480MHz Pass PK 2.47984G 99.23 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass PK 248352G 61.55 74.00 -1245 30.53 3 H NaN NaN

BT-EDR(3Mbps) - - - - - - - - - - -
2402MHz Pass AV 2.322036G 28.70 54.00 -25.30 30.02 3 H NaN NaN
2402MHz Pass AV 2.402208G 69.62 Inf -Inf 30.27 3 H NaN NaN
2402MHz Pass PK 2.322036G 58.80 74.00 -15.20 30.02 3 H NaN NaN
2402MHz Pass PK 2.402208G 99.72 Inf -Inf 30.27 3 H NaN NaN
2402MHz Pass AV 4.804G 1543 54.00 -38.57 0.91 3 H NaN NaN
2402MHz Pass PK 4.804G 45.53 74.00 -28.47 0.91 3 H NaN NaN
2402MHz Pass PK 7.206G 50.72 Inf -Inf 6.18 3 H NaN NaN
2402MHz Pass PK 9.608G 53.79 Inf -Inf 9.45 3 H NaN NaN
2402MHz Pass AV 4.804G 15.78 54.00 -38.22 0.91 3 \ NaN NaN
2402MHz Pass PK 4.804G 45.88 74.00 -28.12 0.91 3 % NaN NaN
2402MHz Pass PK 7.206G 50.14 Inf -Inf 6.18 3 \ NaN NaN
2402MHz Pass PK 9.608G 54.16 Inf -Inf 945 3 % NaN NaN
2440MHz Pass AV 2.35978G 2713 54.00 -26.87 30.14 3 H NaN NaN
2440MHz Pass AV 243996G 68.99 Inf -Inf 30.39 3 H NaN NaN
2440MHz Pass AV 2.49848G 26.37 54.00 -27.63 30.58 3 H NaN NaN
2440MHz Pass PK 2.35978G 57.23 74.00 -16.77 30.14 3 H NaN NaN
2440MHz Pass PK 2.43996G 99.09 Inf -Inf 30.39 3 H NaN NaN
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Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments

(Hz) (dBuVim) | (dBuV/m) (dB) (dB) (m) (HV) °) (m)
2440MHz Pass PK 2.49848G 56.47 74.00 -17.53 30.58 3 H NaN NaN
2440MHz Pass AV 4.88G 15.51 54.00 -38.49 1.07 3 H NaN NaN
2440MHz Pass AV 7.32G 2049 54.00 -33.51 6.46 3 H NaN NaN
2440MHz Pass PK 4.88G 45.61 74.00 -28.39 1.07 3 H NaN NaN
2440MHz Pass PK 7.32G 50.59 74.00 -23.41 6.46 3 H NaN NaN
2440MHz Pass PK 9.76G 53.85 Inf -Inf 9.62 3 H NaN NaN
2440MHz Pass AV 4.88G 15.56 54.00 -38.44 1.07 3 \ NaN NaN
2440MHz Pass AV 7.32G 20.56 54.00 -33.44 6.46 3 \ NaN NaN
2440MHz Pass PK 488G 45.66 74.00 -28.34 1.07 3 \% NaN NaN
2440MHz Pass PK 7.32G 50.66 74.00 -23.34 6.46 3 \ NaN NaN
2440MHz Pass PK 9.76G 54.02 Inf -Inf 9.62 3 \Y NaN NaN
2480MHz Pass AV 247984G 69.30 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass AV 2.48352G 31.29 54.00 -22.71 30.53 3 H NaN NaN
2480MHz Pass AV 4.96G 16.76 54.00 -37.24 125 3 H NaN NaN
2480MHz Pass AV 744G 20.80 54.00 -33.20 6.75 3 H NaN NaN
2480MHz Pass PK 247984G 99.40 Inf -Inf 30.52 3 H NaN NaN
2480MHz Pass PK 2.48352G 61.39 74.00 -12.61 30.53 3 H NaN NaN
2480MHz Pass PK 4.96G 46.86 74.00 2714 125 3 H NaN NaN
2480MHz Pass PK 744G 50.90 74.00 -23.10 6.75 3 H NaN NaN
2480MHz Pass PK 9.92G 54.68 Inf -Inf 9.79 3 H NaN NaN
2480MHz Pass AV 4.96G 15.98 54.00 -38.02 125 3 \ NaN NaN
2480MHz Pass AV 744G 20.67 54.00 -33.33 6.75 3 v NaN NaN
2480MHz Pass PK 4.96G 46.08 74.00 -27.92 1.25 3 \ NaN NaN
2480MHz Pass PK 744G 50.77 74.00 -23.23 6.75 3 Vv NaN NaN
2480MHz Pass PK 9.92G 54.67 Inf -Inf 9.79 3 \ NaN NaN
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BT-BR(1Mbps)
2402MHz_PIFA
[ 130+ [ tmex [~ |
120- Pk [~
100- LimAV [
A A
80- J
60_
40-
20-
U_

I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PIFA+PCB ANT = ANT A+ANT B
EUT =Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV | 2.32224G 28.69 54.00 -2531 30.02 3 H Mal MNaM
AV | 2402004G | 6886 Inf -Inf 30.27 3 H Mal MNaM
PK  232224G 58.79 74.00 -15.21 30.02 3 H Mal MNaM
PK | 2402004G | 98396 Inf -Inf 30.27 3 H Mal MNaM
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BT-BR(1Mbps)
2402MHz_PIFA
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
60- O
40-
20-
0- 1 l 1 1 l l 1 l 1 [
231G 232G 233G 234G 2.350G 236G 237G 238G 239G 240G 2412G
PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
PK  2402004G 9896 Inf -Inf 30.27 3 H MalM Mah
P 2322246 58.79 74.00 -1521 30.02 3 H MakM MNah
AV 24020045 BB.EG Inf -Inf 30.27 3 H MaM Mah
AV 2.32200G 28.69 54.00 -25.31 30.02 3 H MaM MaM
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BT-BR(1Mbps)
2440MHz_PIFA
[ 130+ [ tmex [~ |
120 Pk [~
100- LimAV [
A A
so- | J
60_
40-
20-
U_

I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PIFA+PCB ANT = ANT A+ANT B
EUT =Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments
AV 2.35978G 26.94 54.00 -27.06 3014 3 H Mak kalM
AV 2439966 68.32 Inf -Inf 3029 3 H Mal MalM
AV 249626 26.59 54,00 -2741 30,57 3 H Mal MalM
PK | 235978G 57.04 74.00 -16.96 3014 3 H MNal MNaM
PK  2.43996G 98.42 Inf -Inf 30.39 3 H Mal MalM
PK  2.4962G 56.69 74.00 -17.31 30.57 3 H Mak kalM
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BT-BR(1Mbps)
2440MHz_PIFA

130~ LimPK [~ |
120- PK [
100- LimAV [

A [

80-

60_

40-

20-

0- 1 1 1 1 1 1
231G 232G 234G 2.366G 2.38G 24G 242G 244G 246G 248G 2.5G

PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis

Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2.35978G 26.94 54.00 -27.06 3014 3 H MalM Mah -

AV 2.43996G 68.32 Inf -Inf 30.39 3 H MaM Mah

AV 24962G 26.59 54.00 -2741 30.57 3 H MahM Mahl

PEK  2.35978G 57.04 74.00 -16.96 3014 3 H MaM MaM

PK 2439965 93.42 Inf -Inf 30.39 3 H MalM Mah

PK 249626 56.69 74.00 -17.31 30,57 3 H MalM Mah
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seomron tas.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-BR(1Mbps)
2480MHz_PIFA
[ 130+ [ tmex [~ |
120- PK [~
100- Lim.AV [~
AV (A
80~ .
50_
40~
20+
UilG 26 16 66 86 106 126 146 166 186 206 226 246 256 ‘

PIFA+PCB ANT = ANT A+ANT B
EUT =Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV | 247968G 66.56 Inf -Inf 3051 3 H Mal MNaM
AV | 248352G 29.51 54.00 -24.49 3053 3 H Mal MNaM
PK  247963G 96.66 Inf -Inf 3051 3 H Mal MNaM
PK  24B352G 58.61 74.00 -14.39 3053 3 H Mal MNaM
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seanron Las.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-BR(1Mbps)
2480MHz_PIFA
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
60_ e i e e s )
40-
20-
0= 1 l i 1 1 l l (B
2472G 248G 249G 256G 2.51G 252G 253G 254G 2552G
PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 247968G 66.56 Inf -Inf 30,51 3 H MalM Mah
AV 248352G 29.51 54.00 -24.49 30.53 3 H MakM MNah
PE 2479685 96.66 Inf -Inf 30,51 3 H MaM Mah
PE  248352G 59.61 74.00 -14.39 30.53 3 H MaM MaM
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seomron tas.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-EDR(2Mbps)
2402MHz_PIFA
[ 130+ [ tmex [~ |
120- Pk [~
100- LimAV [
A A
80- J
60_
40-
20-
U_

I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PIFA+PCB ANT = ANT A+ANT B
EUT =Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV | 2.32224G 28.69 54.00 -2531 30.02 3 H Mal MNaM
AV | 24022086 | 6912 Inf -Inf 30.27 3 H Mal MNaM
PK  232224G 58.79 74.00 -15.21 30.02 3 H Mal MNaM
PK | 2402208G | 99.22 Inf -Inf 30.27 3 H Mal MNaM
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seanron Las.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-EDR(2Mbps)
2402MHz_PIFA
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
60- e —
40-
20-
0- 1 l 1 1 l l 1 l 1 [
231G 232G 233G 234G 2.350G 236G 237G 238G 239G 240G 2412G
PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2.3320G 28.69 54.00 -2531 30.02 3 H MalM Mah
AV 2402208G 6912 Inf -Inf 30.27 3 H MakM MNah
PE 2322MG 58.79 74.00 -15.21 30.02 3 H MaM Mah
PE  2402208G  99.22 Inf -Inf 30.27 3 H MaM MaM
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seomron tas.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-EDR(2Mbps)
2440MHz_PIFA
[ 130+ [ tmex [~ |
120 Pk [~
100- LimAV [
A A
so- | J
60_
40-
20-
U_

I 1 I I I 1 I I I I 1 I 1
16 26 4G 6G 8G 106 12G 146G 166G 186 206 22G 24G 25G

PIFA+PCB ANT = ANT A+ANT B
EUT =Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments
AV 2.3594G 2641 54.00 -27.59 3013 3 H Mak kalM
AV 2439966 68.46 Inf -Inf 3029 3 H Mal MalM
AV 248898G 2599 54,00 -28.01 30.54 3 H Mal MalM
PK | 2359406 56.51 74.00 -17.49 3013 3 H MNal MNaM
PK  2.43996G 98.56 Inf -Inf 30.39 3 H Mal MalM
PK  248898G 56.09 74.00 -17.91 30.54 3 H Mak kalM
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seomron tas.  RSE TX above 1GHz Result — PIFA Appendix F.4

BT-EDR(2Mbps)
2440MHz_PIFA

130~ LimPK [~ |
120- PK [
100- LimAV [

A [

80-

60_

[*

40-

20-

0- 1 1 1 1 1 1
231G 232G 234G 2.366G 2.38G 24G 242G 244G 246G 248G 2.5G

PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis

Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2.3594G 2641 54.00 -27.59 3013 3 H MalM Mah -

AV 2.43996G 6846 Inf -Inf 30.39 3 H MaM Mah

AV 2ABB98G 25.99 54.00 -28.01 30.54 3 H MahM Mahl

PE 235945 56.51 74.00 -17.49 3013 3 H MaM MaM

PK 2439965 03.56 Inf -Inf 30.39 3 H MalM Mah

PK  248B98G 56.09 74.00 -17.91 30.54 3 H MalM Mah
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seomron tas.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-EDR(2Mbps)
2480MHz_PIFA
[ 130+ [ tmex [~ |
120- PK [~
100- Lim.AV [~
AV (A
80~ .
50_
40~
20+
UilG 26 16 66 86 106 126 146 166 186 206 226 246 256 ‘

PIFA+PCB ANT = ANT A+ANT B
EUT =Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV | 247984G 63.13 Inf -Inf 3052 3 H Mal MNaM
AV | 248352G 3145 54.00 -22.55 3053 3 H Mal MNaM
PK  247984G 93.23 Inf -Inf 3052 3 H Mal MNaM
PK  24B352G 61.55 74.00 -1245 3053 3 H Mal MNaM
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seanron Las.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-EDR(2Mbps)
2480MHz_PIFA
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
60_ et o Wt o b Bt .
40-
20-
0= 1 l i 1 1 l l (B
2472G 248G 249G 256G 2.51G 252G 253G 254G 2552G
PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 247984G 69.13 Inf -Inf 30.52 3 H MalM Mah
AV 248352G 31.45 54.00 -22.55 30.53 3 H MakM MNah
PE 247984G 99,23 Inf -Inf 30.52 3 H MaM Mah
PE  248352G 61.55 74.00 -1245 30.53 3 H MaM MaM
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SPORTON LAB.

RSE TX above 1GHz Result — PIFA

Appendix F.4

BT-EDR(3Mbps)
2402MHz_PIFA

.

1
1

1
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20-

00+
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Gﬂ_
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ZU_

0- 1
162G

I I 1 I
4G 6G 3G 106 12G 14G

I I I 1 I 1
166G 186G 206 22G 24G 25G

LimPK [~ |
K [AS
Lim.AV [~

AV (A

PIFA+PCB ANT = ANT A+ANT B
EUT =Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV 2322036G 2870 54.00 -25.30 3002 3 H Mak kalM -

AV 2402208G 6962 Inf -Inf 30.27 3 H Mal MalM -

PK  2322036G 5880 74.00 -15.20 3002 3 H Mal MalM -

PK | 2402208G | 99.72 Inf -Inf 30.27 3 H MNal MNaM -

AV 480405 1543 54.00 -38.57 091 3 H Mal MalM -

PK 480435 45.53 74.00 -28.47 091 3 H Mak kalM -

PK  7.206G 50,72 Inf -Inf 6.18 3 H Mal MalM -

PK | 9.608G 53.79 Inf -Inf 945 3 H MNal MNaM -

AV 4.804G 15.78 54.00 -38.22 091 3 v MNal MNaM -

PK 480435 45.88 74.00 -28.12 091 3 Y Mak kalM -

PK  7.206G 50.14 Inf -Inf 6.18 3 v Mal MalM -

PK  9.608G 54,16 Inf -Inf 945 3 ' Mal MalM -
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seanron Las.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-EDR(3Mbps)
2402MHz_PIFA
=l= Lim.PK [/
120-
PK vy
100- Lim. AV [
AV ravd
80~ g
60~ Far®
40-
20-
0- 1 l 1 1 l l 1 l 1 [
231G 232G 233G 234G 2.350G 236G 237G 238G 239G 240G 2412G
PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2.322036G 2830 54.00 -25.30 30.02 3 H MalM Mah
AV 2402208G 6962 Inf -Inf 30.27 3 H MakM MNah
PE  2322036G  58.80 74.00 -15.20 30.02 3 H MaM Mah
PE  2402208G  99.72 Inf -Inf 30.27 3 H MaM MaM
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SPORTON LAB.

RSE TX above 1GHz Result — PIFA

Appendix F.4

BT-EDR(3Mbps)
2440MHz_PIFA

.

1
1

1

30-
20-

00+

80 -

Gﬂ_

40

ZU_

0- 1
162G

I I 1 I
4G 6G 3G 106 12G 14G

I I I 1 I 1
166G 186G 206 22G 24G 25G

LimPK [~ |
K [AS
Lim.AV [~

AV (A

PIFA+PCB ANT = ANT A+ANT B
EUT =Z axis, ANT=Z axis

Type Freq(Hz) Level{dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB)  Dist(m) Pol.(H/V] Azimuth(*) Height{m] Comments

AV 2.35978G 2713 54.00 -26.87 3014 3 H Mak kalM -

AV 2439966 68.99 Inf -Inf 3029 3 H Mal MalM -

AV | 2498486 2637 54.00 -27.63 30.58 3 H MNal MNal -

PK | 235978G 57.23 74.00 -16.77 3014 3 H MNal MNaM -

PK  2.43996G 99.09 Inf -Inf 30.39 3 H Mal MalM -

PK  249848G 5647 7400 -17.53 30.58 3 H Mal MalM -

AV 48BG 15.51 54,00 -38.49 1.07 3 H Mal MalM -

AV 7326 2049 54.00 -33.51 6.46 3 H MNal MNaM -

PK | 488G 4561 74.00 -28.39 1.07 3 H MNal MNaM -

PK 732G 50.59 74.00 -23.41 6.46 3 H Mak kalM -

PK 976G 53.85 Inf -Inf 9.62 3 H Mal MalM -

AV 488G 15.56 54.00 -38.44 1.07 3 v MNal MNaM -

AV 7326 20.56 54.00 -33.44 6.46 3 v MNal MNaM -

PK  4.8BG 45.66 74.00 -28.34 1.07 3 v Mal MalM -

PK  7.32G 50.66 7400 -23.34 6.46 3 v Mal MalM -

PK 976G 54.02 Inf -Inf 9,62 3 ' Mal MalM -
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seomron tas.  RSE TX above 1GHz Result — PIFA Appendix F.4

BT-EDR(3Mbps)
2440MHz_PIFA

130~ LimPK [~ |
120- PK [
100- LimAV [

A [

80-

60_

40-

20-

0- 1 1 1 1 1 1
231G 232G 234G 2.366G 2.38G 24G 242G 244G 246G 248G 2.5G

PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis

Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments
AV 2.35978G 2713 54.00 -26.87 3014 3 H MalM Mah -

AV 2.43996G 68.99 Inf -Inf 30.39 3 H MaM Mah

AV 249848G 26.37 54.00 -27.63 30.58 3 H MahM Mahl

PEK  2.35978G 57.23 74.00 -16.77 3014 3 H MaM MaM

PK 2439965 99.09 Inf -Inf 30.39 3 H MalM Mah

PK 2498485 56.47 74.00 -17.53 30.58 3 H MalM Mah
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seanron Las.  RSE TX above 1GHz Result — PIFA Appendix F.4
BT-EDR(3Mbps)
2480MHz_PIFA
=9 LmPK [/
120~
PK [~
100- LimAYV |7
AV vy
80- b :
Gﬂ_
40-
ZU_
0- 1 1 1 1 1 1 1 1 1 1 1 1 1
162G 4G GG filed 106G 12G 14G 16G 138G 20G 22G 4G 25G
PIFA+PCB ANT = ANT A+ANTEB
EUT =Z axis, ANT=Z axis
Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin(dB) Factor(dB] @ Dist{m) Pol.(H/V) Azimuth(®) Height(m) Comments
AV 2.47984G 69.30 Inf -Inf 30.52 3 H WEL MaM -
AV | 24B352G 31.29 54.00 -221 30.53 3 H MalM MaM -
AV 498G 16.76 54.00 -37.24 1.25 3 H IREL MaM -
AV 744G 20.80 54.00 -33.20 6.75 3 H MalM MalM -
PE  247984G 99.40 Inf -Inf 30.52 3 H Mak MaM -
PK | 2.4B352G 61.39 74.00 -12.61 30.53 3 H Mah MaM -
PE 498G 46.86 74.00 -27.14 1.25 3 H MalM MaM -
PE 744G 50,90 74.00 -23.10 6.75 3 H Mal MalM -
PE  9.92G 54.68 Inf -Inf 9.79 3 H EL MaM -
AV 498G 15938 54.00 -38.02 1.25 3 W WEL MaM -
AV 744G 20,67 54.00 -33.33 6.75 3 Y MalM MaM -
PE 498G 46.08 74.00 -27.92 1.25 3 Y IREL MaM -
PE 744G 50,77 74.00 -23.23 6.75 3 Y MalM MalM -
PE  9.92G 54.67 Inf -Inf 9.79 3 Y Mak MaM -
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seomron tas.  RSE TX above 1GHz Result — PIFA Appendix F.4

BT-EDR(3Mbps)
2480MHz_PIFA

130~ LimPK [~ |
120- PK [
100- LimAV [
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PIFA+PCB ANT = ANT A+ANT B
EUT =7 axis, ANT=7 axis

Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB} Factor(dB} Dist{m]} Pel.(H/V) | Azimuth(®} Height(m)} Cemments

AV 2479846 69.30 Inf -Inf 3052 3 H MaM Mal
AV 2483526 31.29 54.00 -22.71 30,53 3 H NaM NELY
PK  247984G 99.40 Inf -Inf 30.52 3 H MNaM MNaN
PEK  248352G 61.39 74.00 -1261 30,53 3 H MaM Mah
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